v. - 7 : 'ﬁ - & ® -
: e ) . ' . . d &
- - N e v . e
. =" "* . ]
. .CASE COMPACT TRACTORS B . . AEUE .
'. - MODELS 150 & 190 PO : \?‘w -, : ¥
5o, . " - . - _ il [ S
o C Par&i Catalog No.-A977 - 3 -oE a7 " . oo
:;*- ) 1 “; Hi-Liter 1ooo 10-72 (,._-":;E‘jé;. " p ‘ ’
’ - ’ . ".-:: . ) ALPHABETICAL INDEX
o ST . ' 7 ENGINE SECTION ~ ° | "
- . X g . PAGE SRID" PAGE GRID ¢
' - Alr Cleaneg....:. P ~ B ’ "':A6‘ Filter, Breather . ... : e 7 A8
 Battry,.. ... e 51-53° D19-D12 " [ . Flywheel ... .. SO 13 15" A14-B2 *
__Belt, Starter-Generator .. ..... S 25 B12 Fuél Strainer ......... e 21 B8
Breather, Crankcase......... = =7 ~ . A8 Fuel System ................ : 19 B6
Camshaft. . ... B T T + AB - GasketKits ........... “eee.. 1315 A14-B2
Carburetor......... ., ﬁ e L2 BS Governor ................... 17 B4
" ‘ConnectingRod .. ... %, ... 9 11+ A10-A12 Muffler ............ e . 5 A6
- Crankshaft:...... .., P - 9-11 LA10-A12 SQilPan.... 13-15 A14-B2
Cylinder Block .. ..".. b Y © 1315 Al14-B2 Piston.......... T 9-11 A10-A12
CylinderHead ....... PR . 13-15 A14-B2. , PTO, Front ................ - 23 B10
Electrical System ., . ~.......: - B51.53 D10-D12 Pulley, Ctutch ............... y 23 B10
. Engine Block & Attaching F’arts .13-15 At14-B2 . SparkPlug........ free e 51 D10
Exchanger, Heat.........:... 35 C8 . Starter-Generator............ 25 B12
" Exhaust System ............. ‘ 5 . A8 Tank,Fuel .................. 19 BB
Fan.......oo.ocoooiniao s 17 : B4 Throttle Linkage ............. ' 17 B4
. e . : Valves . ... ... ... - 7 A8
o . . BASIC TRACTOR SECTION .
. 7 PAGE  E GRID' : PAGE GRID ’
"fxle, Front L i e 29 o2 Hydraulics (Continued ) ’
Rear . ....... S 33 P Ce . Motor, Hydraulic Drive . .. .. 41 c14
* .Baffles & Shrouds ........ T ¥/ B4 Pump ..o oiiniinn .. 39 C12 i
Decals SRR T REI PRI PRRS 413 . D2 Valve, Control . ............ 37 C10
Fendersl. ................... 43 . D2- * Valve, Control Linkage. , .... 37 - X -
Frame.l........... e 4% D4 Implement Lift Lever .. ... el 47 D6 )
Grille. /..o o e 45 D4 Ingtruments............ ..., 6183 DIO-DI2 ¢
Headlights ...7...... .. ... 51 1 D1Q Seat, Operator's ..., ...... i 43 D2 ¢
Hitchf............. ... . .. 47 i D6 Steering Wheel & Gear ....... 27 B14 :
"Hoodly.............. T 45 D4 ToolBox ....... e TR 43 D2
Hydrajlics .................. - 3541, CB C14 Transmission . ... . _,-«» R 33 C6
Coupling, Pump Drive . .. ... " c12 Wheels, Front & Rear .....,.. . 31 . 4
Hgs?s, Lines & Fittings ..... .3 c8 Wheel Weights ... ............ ~ bb D14
. ﬂ_ NOTE: See grid F1 for model T90. _ - ‘f‘ .
- - \ 17
’ 1 P fll‘\ v . ’
. . RS i




ad

-

[

®

GENERAL INFORMATION

Indexes =

This Parts Catalog 1s arrangec?” for easy
identifiGation Bf wineg CASE Service
Parts, -An alphabeticgd index is provided at
the front of this Catalog td locate th&major
groups or assemblies. A numerical index at
the rear of the"Catalog gives the part num-
bers and the pages on which they are de-
scribed.

Illustratlons .

- All parts are. illustrated- in "Exploded
Views" which show the 1nd1v1dua1 parts in
their'normal relationshlp toeachother, Re-
ference numbers are used in the illustra-
tions, Thege numbers correspond to those in
the "Reference Number" column and are fol-
lowed by the part number, description and
quantity required

&

&

- Orders

Orders shouldplainly spec1fy correct part
number, full description, quantity required,
machine model and engine model, machine
and engine serial numbers, method of ship-
ment and shipping address

Ghanges

‘When changes to the machme make itnec-
essary, revised pages for this book will be
igsued. The-revised pages will be issuedwith
the same page number as those they replace
and the "issue". number and date will be
advanced. :

It is imperative that revised Parts Book
pages be Inserted into their respectiye
Parts Books as soon asg received. Failure
to do so will lead to confusion and defeat the
purpose of the hook

- 'l

. Indented Description

Indented parts in the descriptive list are apart’of the precedmg assembly or sub-assembly

" The quantity shown in the "Number Required" column is the number of parts used-on a ma-
chine except where parts are indentedin descriptive list. In this case the quantlty shown is the
number required for the precedmg assembly or sub- assembly -

REF PART NO

55159
56208
55956
55857
56210
56208
45175
16- 836

w 34 132- 104
35 A 55889

36 - 13- 410

37 92 4

28
29
30
31
32
33

SEATC
SPRING -
SEA"’I-‘-/-

Qo

LOCKWASHER

- T

DESC RIPTION

CYLINBER ASSY -rear steering .. .......c.evecevnes
SOCKET ASSY.- rear cylinder . . ........... . #....1
- PLUG ---adjusting, socket assy T 1
socket ball.
socket .

ocket spring . . ... L |
CLAMP ESY- socket ABBY . . it i e e P |
LT - 1/2"x2 1/4"NFhex ................. i

STUD - ball, socket &Eylinder ............c¢c0cnu.... 2
BOLT - 1/4"2: 5/8"N.Chex. .. ................. 4
B W L 7. 5 4

Terms "Right Hand” and "Le‘lt Hand”

"R.lght Hand" and "Left Hand" sides of this machine are "determined by standmg at the rear
of the unit and jacmg in the dlrectlon of forward travel.

3

4

" CASE 150 AND 190 GARDEN TRACTORS

-

o

-

Parts Catalog NO.A977

TRACTOR MODEL:AND*
- SERIAL NUMBER

ENGINE MODEL, SERIAL AND
SPECIFICATION NUMBER

™ : ;
.

. TRACTOR MODEL DESIGNATIONS

ENGINE MODEL DESIGNATIONS

150 TRACTOR ;

3 K241 A Engine

190 TRACTOR

K301 ;\Engme

i
i

When using this catilog, notice the reference o serial

Serial Numbers numbers

riptios
bers, proper parts wdentl et

s components noted he md listed  In
capy By referring to correct seril num-
nowill be assured




"

A Y
A ‘\

\

-
i v Y
-+~ CASE 150 AND 190 GARDEN TRACTORS

REF. PART NO.
KOA235100

129-
KQA

NSS #s=°  COVER - air cleaner - - - *

409
5386

NSS |

N

\ 177-
\192-
.9 . 195.

T K02

15- ¢ "1
18 € 1
17 ~ 92-
© 18 61-
. 71-
.- 198-

1

2

3

4

5 A 70090
&

7
8

-131 >
18 ~
512

.

0373 -
0372

3]
510
410

60 -

“ LOCKWASHER - 3/16" « = *.* « +

awr— Vo

- AIR CLEANER

' DESCRIPTION -

AIR CLEANER ASSY *+ -« -~ -

NUT - wing, 3/8" N,C, + - =+

WASHER - copper * * * - -+

LIEEE R ]

ELEMENT - air cleaner-* -

;4 BASE - air cleaner - -
'SCREW - fill, hd, 10-32 x 1/2"~

! .. WASHER - plain, 3/16" SAE* * - -
75341 -~ GASKET - ajr horn **--**-" oo

b

GﬁSKET-exhaustpad e

&

-
S
“ .
e e
‘..l'.
. .
. -
e
. .
.

'EXHAUST SYSTEM
‘MUFFLER .~ exhaust + « o vvuvueen.,

WASHER - lock, 5/16" SAE .. ."......
.SCREW - 5/16-18 x 5/8" socket hd, . .

-
v s ey

o

LI T T T
e o v » » & &

-
. &
. »

SCREW - 1/4" x 5/8" N.,C., fillister head. . . .,

5

. LOCKWASHER - 1/4" SAE, plated . . .

.
A 4 & W e s

L )

1
I REQ'D
'.':' .. 1
* e oea 1.

e Ve e
t

“eaee

- e e .




Al

RS

-

|
/

CASE 150 AND 190 GARDEN TRACTORS ' g ‘
. CRANKCASE BREATHER | . "
REF. PART NO. ’ DESCRIPTION . REQ'D
1 5. 104 NUT -1/4" N, C.heX + v v s v veeuuusn f et e e . I
2 g2- 4 LOCKWASHER - 1/4"SAE « « + = v et e v v vnneen, e e ¥
3 KO 295220 © "STUD - valve cOVer: « - -« v v v va v e e aie e . »1
4 KO 275143 COVER - valve ---.- e s 4 e s b w ke A e e e ke s s s ey .1
8 KO_231032 © _SEAL ~breathef - v imr = v o & s e s st e Y . el
4] B KO 235048 GASKET - valVE COVEI « ¢ 2 s+ o ¢ ¢ ¢ s 2 2 « & P e s e e e e e s e .2
7 ' KO 235118 FILTER - breather.-.« & vea o« » R I A T T IR I
-8 KO~ 235117  BAFFLE - breather « .- -. ... I P RIS |
9 _ KO 235047 REED - Breather «.. ... EII RPN R |
10 KO 235631 PILATE .ﬁb-r‘e_a;t_h;er fh e e e s R I SR A I AT 1
150 CAMSHAFT AND VALVES )
14 KO 235826 VALVE - exhaust « ¢+« s ¢ ¢ v v v v e v v v Tr e s et i e ) |
15 KO 235008 VALVE - intake + - » + « - - P e C e e .1
16 KO 230170-5 INSERT - exhaust valve seat --...... L o1
17 KO 235007-8S GUIDE =~ VAIVE o o « v ¢ a0« s s s s s s os o e eaea e r o2
18 KO 235{).11 SEAT - valve spring « - -+« + . e e s e s e e e . . .2
19 KO 235010 4 SPRING - valve « v v eovmuvannnn. e e e e e, . 2
20 KO 230011 | RETAINER - valye spring « - - -+ - - « R - .2
21 TKO 240013 . _LOCK - valve retainer . . - I PP - &
29 K0A235327 LIFTER ASSY + ¢ s s 1t v e v v s vmeunan i e e s e e e o2
23 ' NSS SCREW - tappet adjusting - -+« - » =+« S et .1
24 NSS . LIFTER ~valve«r+vrverennnn R e 1
25 KO0QAZ235646 CAMSHAFT ASSY -+ vt o v vt oo v s naansas - et e e, 1
i26 _KO 275066 SPACER - Camsha.ft, 005", L LI JUAR
26 KO 275087 SPACER - camshaft, .010". .. ... ... I UAR
27 KO 235053 PIN - camshaft « -+« -o. .., RRRE R eseeaaral
§- ! !
190 CAMSHAFT AND VALVESA . ,"
S e T . - . - "’
37 KO 235826 VALVE -exhaust . . ........ ettt e et i e e 1)
-38 7 KO 235008 VALVE -intake + o . v 00 voe 1t i i i e h v v T, 1 J/
39 - KO, 230170-S INSERT - exhaustvalveseat .................. e 1
40 KO 235007-8 GUIDE -valve ................ -
41 KO 235011~ - SEAT -valvespring ............. e r e e 2

42 KO 235010 SPRING - valve ...... e -
43 KO 230011 RETAINER - valve Spring . ........... SN el
44 KO 240013 LOCK - valve retainer . .............00.00. v
45 _KOQA235327 LIFTERASSY .. ....i .0 iivrvnennnenn. e ee e f.2
46 NSS SCREW - tappet adjusting . ........... I |
47 NSS- - LIFTER -valve. .. J............ 41
48 KO0AZ235646 CAMSHAFT ASSY............ e e e PPN §

- .49 KO 275066 -~ SPACER - camshaft, .005". ., . ... civuuienenn..... . . JUAR
49 KO 275067 . SPACER -~ camshaft, .01"0“. e e et e s . .. .. UAR
50 KO. 235053 PIN - camshaft .....h............... P S |

- ’/ L i N " N \
[} i
I
;
i
. !
- ! ‘rv‘ -
i" 8
_ —_ i‘ ’
Printed in U. 8. A. : May, 1966
b f

..



8 . . 3 Lo : CASE 150 AND 190 GARDEN TRACTORS .9 . ‘
150 CRANKSHAFT,PISTON — CONNECTING ROD |
REF. PART NO, ‘ DESCRIPTION 4 ‘ REQ'D
1 ., NS8 - PISTON AND ROD ASSY. (Std, size)* » -+ = -+« + R IR
2 KO 235287 RING SET - piston (for oversize see item 16)-** <=« - -« » -1
3 NSS 7 o RING - tﬂp compression * s e v st s et i a 1
4 NSS ' " RING - 2nd compression (itel, expander): * = = - « LI 1 :
5 NSS RING - oil (incl. expander) = =+ ¢ *r+re-oe- UL | '
8 KOA235611 PISTON ASSY (for oversize see item 15} +* - - - -- -~ resee ]
L 7 KO 235004 . RETAINER - piston pin *'* * * * - e Crereereieng ~
. 8 KO 235572 PIN - piston® » " - I St 1
g NSS pISTON .......... S r 2 e R .r‘.-. T 1
10 - KO0OA235139 CONNECTING ROD ASSY (for undersize see item 18) - - - - 17 -
11 KO 235003 ' ° WASHER - special * - - - - St Terscir e 2. -
12 KOX 22_35 LOCKWASHER ................... P « .. L 2 " '
'13 KO 235526 ¥ SCREW - cap, connecting rod * * @+ e s -xs-ocessnin 2 ’
14 NSS p ROD - vonnecting - +--=-=->~-"" Trerrtmem e -1
15 KOA235569  PISTONYASSY - .010" ovérsize- - -« -~ - AR 1
15 KOAZ235571 . PISTON ASSY - 020" oversize* ===+ +*+" A A | o
15 KOA235616 ~ PISTON ASSY - .030" oversize = T+ >+ +esesmnns cereey ™ r
16 KO 235288 RING SET - piston .010" oversize* ~ - - ==-=-<"" R | ‘ b
16 KO 235289 = RING SET - piston ,020" oversize s~ - = *==v++++ ey
.16 KO 235290 RING SET - piston .030" oversize- * =« -+ -«----r-ono AL
17 * KO /235573 PIN - piston, .005" oversize - - -**-*- -~ sreee erernen]
18 KOA235139-10 CONNECTING ROD ASSY. - .010" undérsize: -+ +sr+ov s 1.,
19 KQX379-6 OIL SEAL - crankshaft rear =~ * - = == s e Treerreen]
20 ; 40035° BEARING - crankshaft ball-- « <=« --»-v-nn R .
21 W- 5063-8 KEY - 1/4" square x 3/4" (pump cplg}- - * - - sersee e u, 1 ‘
22 ‘ KOA235711 CRAN‘KSHAFT ...... ¢ e p on o= oros .- a s : T S S 1 >
23 / KOX 366-1 KEY - flat 1/4" x 3/16" x 1-3/4" (flywheel) » «» 11+ 000w L |
24" KOX 271-30 OIL SEAL - crankshaft front v - = = - =« « s e e e vt e v v v ]
25 KOX 25-71 WASHER—3/4""""---. ..... R vree]
/26  KOX 119-186 NUT - special Marsden 3/4" NF: - -« -+ R LRI |
|
? ©
™ P
¥ .
. /. R
o o
\X‘
" ‘ .
f - May, 1966




b -
L ) ) . . _ g
e ‘& ‘ CASE 150 AND 190 GARDEN TRACTORS - _‘f’ 1
w77 | T ! , ’ !
R S © 190 CRANKSHAFT,PISTON — CONNECTING'ROD
W REF.PARTNO. | . DESCRIPTION ' .o REQ'D
‘ o 1 NSs PISTON AND ROD ASSY, (Std. sfze)* =¥ eesecrnnn 1
2 KO 235889 RING SET - piston (for oversize gee item 16) AR 1
3 NSS ) RING - top compression "~ -+ x>+ Fermerres * 1
4 NSS RING - 2nd compression (incl. expander) """"" e 1
5 NSs. . RING - oil (incl. expander) * =" **+"* - rreeeean R | .
. 6 KO0A235827 - PISTON ASSY (for oversize see item 15) R 1 /
7 KO 235811 © RETAINER - pistonpin =« scrrmceercrcnain. 2
. 8 KO 235803 ! PIN piston - - » e et EREERE D T 1
g NSS PISTON **“-*"**scessas s L RN e 1 ,"'
10 -KOQA235828 - CONNECTING ROD ASSY (for undersize see item 18) * -+ - -« « 1 /
11 KO 235003 ‘WASHER - specfal - = rsrsrseesecrevannaaant 2.
12 KOX 22-358 . LOCKWASHER L ] L N 2 !
13 KO 235526 SCREW : cap, connecting rod * ==+ cco v e 2
14 . NSS . ROD - cpnnectmg ............................. 1 F *
15 KOAZ235865 PISTON ASSY- - 010" oversize ¢« -+ - - A LA LS
15 KOA235866. PISTON ASSY - .020" oversize - =+ + +ss s oo sromes el
15 KOA235867 PISTON ASSY - 030" oversize ++ 2= e e s e canes sy v 0]
+ 16 KO 235890 RING SET - piston .0l0" oversize * =« «crrsrvsansce... 1
16 KO 235891 ~ RING SET -.piston .020" oversize * *+ <+ e+ s srercaacsans 1
16 KO 235892 ' RING SET - piston .030" oversize * * * « « e R -1
17 KO- 235868 PIN - piston .005" oversize === s cer s MRS |
18 KOAZ35828-10~ CONNECTING ROD ASSY, - .010'" undersize * * * * * R 1
.19  KOX 379-6 OIL SEAL - crankshaft rear = = <= **«cro o>+ tererrean Re! ’
20 40035{, BEARING cranksha.ft ball L L A R ) LI I I O I I IR T T R Y .a
. 2l W 5063-S KEY - 1/4" square x 3/4" (pump cplg.)* * <+ * - rrr e~ RS |
- f ) 22 KOA235949 CRANKSHAFT -------------------- L R 1
. ".\23 KOX 366-1 KEY - flat 1/4" x 3/16” x 1-3/4" (flywheel) -+ s r e 1
-+ 24 KOX271-30 OIL SEAL - crankshaft front *=- - *---c-svss v * -1
.ﬂﬁ KOX 25-71 WASHER - 3/4n .................................. 1
z§ "KOX119-16 NUT - special Marsden 3/4" NF = »+ccccevrerrnnacsnon. 1
|| P '
\ P
Printed in U. S. A. : ‘ ' ‘ . May, 1968

~




-

CASE 150 AND 190 GARDEN 'rRAc'rons 13
. - - X EN.GINE"’BLOCK AND A'rrAchG F'ARTS ,
REF, PART N‘o. . ' DESCRIPTION ' J T T REQ'D
1 +KO 271077 - BOLT - cyl.hd, (length 2-1/4") > R R R
2 KO 235175 .. BOLT - cyl. hd. (length 2-1/2M) ses e s e, eerren
. 3 K0w270339~ WASHER-cylhdbolt"""“‘"""" ........ .'.9*
4 KO 235856 . HEAD éylinder = * v r et r st N R v e ea s 1
5 KO 235810 . GASKET head ........ L N R IR Fvese sesreey
_6- KO.!}235747 DIPSTICK ASSY. ----------- " v P r e " e e e s ‘e e e -‘1 s .
7 KOA236303 BLOCK ASSY-- cyl., short.(incl, crankshaft, rod asay
governor, camshaft, valves, bearings and pla.te) R |
8 KOA235’i'37 BLOCK ASSY - cyl stripped (Std. borgy = ey &
] KO 230170+8 INSERT - exhaust valve ....... serersaae.s s 1
. 10 KO 235007-8 . GUIDE vaive ...—--,' ...... F..l‘:j...h:";........a..z
N 11 KO 235125-8 - SHAFT-smb,governor""'"'""'"-"'.""‘:"-Ml B Y %
12 KOX293-4 BEARING - needle; governor sha.ft """"" S S
13 4]~ 18 PLUG- expansion - rrrere s, R se] *
14 113- 206 =~ BOLT - 3/8"x 7/8" N.C. hex plated Correeeses R 4 |
15.. 182- 21 LOCKWASHER - 3/8" SAE plated = ** * "« * morececeeran 4 |
16 KO 235025 , GASKET - cams cover "ttt A | |
17 KO 235026 COVER - camshatt gear * *- <" SRR S 1
4 18 °192- 19 LOCKWA.SHER 1/4{- plated = * ¢+ DRI N "4
-« 19 113- 6 BOLT-1/4"X1/2" UNC plated_ LR N I I S IR S S, 4
- 20 - Ko 235353 GA.SKET - 011 pan ----------------- LI T I T R R B R ; - s p 1
23 KO 235050 , BASEnoilpa.n"""" L R T T T RN |
24 192- 21  LOCKWASHER -~ 3/8"plated ............. L 4 .
25 115- 204 BOLT - 3/8"x 1" N.C, hex plated - -+~ - - Tttt ‘4 \ﬂ :
26 291~ 2 PLUG pipe 1/411 8q. hd, ~s s s R 1 i -
27 - KOX 379-6 OIL SEAL - crankshaft rear '+ ***cvsseossannin R | '
. 28 540035 . ‘BEARING - crankshaft ball »cnerrceer e, DN .‘2 -y
. 28 KO 235757 GASKET - shim, bearing plate, 010" * > s s cévevesan. M ]
N 30 205_ 27 PLUG b'l.l\ton, tﬁnmg hole ..................... _,. R |
31 - XO 235062 PLATE beari.ng L R R L [ .ey- 1
32 192. 21 LOCKWASHER - 3/8" plated ............. te v r e e .- 4
33 113.° 207 BOLT - 3/8”11" N.C. plated R e e e 4 .
34 KOX 271-30  OIL SEAL - crankshaft front * ** * - - AR R |
35 KO 235818 FLYWHEEL' -------- ....--, ----- L ] 1
36 195- 545 WASHER - special, plated * === **-s cecrvovsrtnena.. 1-
' a7 KOX 119-16 NUT - Special Marsden® * ** = * "+ + s 5 e st m v ettt s s 1
. 38 ° KO 235954 SHAFT - f]_:'t. drive gtub =+ =**++» - ter e R R 1-
39 192- - 21 LOCKWASHER - 3/8'" SAE plated ~»+ «*++ R I ver4
40 113- 208 BOLT - 3/8"x1-1/4"N,C. hex *** " s st resseacnccnvss * 4 b .
41 W  5063-5- KEY - 1/4n 8q. % 3!4"-‘. e m s e e s e s Trerrrae.. rree e 1 i
ENGINE GASKET AND SEAL KIT , _ s
45 KO 235417 KIT - engine gasket and seal . .+ o0 u ... B s e s s e 1
46 KOX271-30 SEAL.- crankshaftfront off. . . .. .5 .o v it o e e s ®1
47 KOX 379-6 SEAL -crankshaft rear ofl . + + - v o e e v v it v et v nnaens ..1 =
48 B, 59393 GASKET - fuel strainer bowl ........ be s e e « 1
49 XO 220174 - GASKET - breaker e ceer e 1 s
50 KO 231032 " SEAL - breather ........ ceveerea Cer e e e 1
51 KO 235048 GASKET ~ valve cover . . .. ...... e rieneasenaesed _
52 KO 235025 GASKET - camshaft gear cover . . .... e [ ....... 1 :
53 KO 235353 GASKET -oflpan .. .... .0 uenmn. R 1
54 KO 235757 GASKET - shimbearing plate ,010"..... i eeena 6
85 KO 235810 GASKET -cyl.heédd ............. Gr et s e e 1
66 A 72108 GASKET -~ fuel pump flange .. .......uu.... vesenaan 1
57 A 72100 GASKET-carburetorﬂange...........7... ...... . |
58 KO 275341 GASKET - carburetor air horn .+ . v e v i v vt v s v v annus . 1
Printed in U, Sr A. . ' Sept. 1966
V

o




e

REF,

Lo s L3 po

: : 5&\; o ]
- ;. FH ‘ -
B e -
N / - - SE LT . -

1

'CASE 150 AND 190 GARDEN TRACTdRS : 15

*190 ENGINE BLOCK AND ATTAGHING PARTS

PART NO.
KO 271077
KO 235175
KO 270889
KO "235820
KO 235810
KOA235747
KOA236293

. KOA235952
KO 230170-8
KO 235007-S
ko 235125-5

KOX 293-4

41- 18

113- 208
192- 21 .
KO 235025
KO 235026
192- 19
113- . 8
KO 235353
KO 235950
192- 21

o 115- 204

221~ 2
KOX379-6
40035
KO 235757
206~ 27

" KO 235815

192~ 21
113- 207
KOX271-30
KO 235818
195- 545

- KOX119-16

KO 235954
182- 21 .

113- 208 ..

W " 5063-5

-

KO 235417

‘KOX271-30

KO 275341

" Printéd in U, S. A.

£

- ‘ 'DESCRIPTION” 1 - REQ'D
BOLT - eyl. hd, (length 2-1/4") « c tri sttt vttt et s ee e e e T
BOLT - cyl. hd, (length 2-1/2") e cv et v unnn. e e 2
WASHER - cyl. hd, bOIt » « « on v v v i i b vt et m e n e o W sae. -9
HEAD-¢yl. ---.... Ce s e b ne ey a b s e e e i e e 1
GASKET ~head - -+ v v e v v e, R AT I AT RPN 1,
‘DIPSTICK ASSY - = = = e v v e . 1
BLOCK ASSY - cyl,, short (incl. crankshaft, rod assy
governor, camshaft, valves, bearings andplate} . . . ... ..... Wl
- BLOCK ASSY - cyl., standard DOre « - « v v v e v e vt vauweivenn, 1
INSERT -~ exhaust valve « « - s v o ece o uas S T IR ceenl
GUIDE - valve +« v o v . RN e e 2
SHAFT - stub, governor - - - -+ e B T 1
BEARING - needle, governor shaft - « =+« « .« Tet ttear e ]
PLUG' - e.xpansion ----------------------- e e e ‘c 1
BOLT - 3/8" x 1-1/4" N.C, hex plated * * * " ** * * Meraresres 4
LOCKWASHER - 3/8" plated ~ - - - " " * - v+ atrtre 4
GASK.ET ""Camsha.ft cover A% & B 4 b s omomow oo LT IR BN B “1«
COVE-R - camshaft gear cccccc L] LA A L L L I ) 1
LOCKWASHER - 1/4” plated ............. " . LR B RN ) '4
BOQLT - 1/4” x 1}'{2" UNC plﬂ.ted ------ R R R 4
G:A-SKE-T-Oi].p&H:"""""u"".""""""""'tl
BASE—oilpan "":"'""'f"'_""""_"":":"l—
LOCKWASHER - 3/8"plate°d ..... R R TR V't
BOLT - 3/8"x 1" N.C. hex plated =~ *= ==t s s resen oo 4
PLUG - pipe, 1j4|| sq.‘hd_"' R R I R 1
OIL SEAL - crankshaft rear* ** " * R 1
BEARIN’G - cranksmft ball . e » n‘ ------ R e wm o= os e s z
GASKET - shim, bearing plate .010" = = * * S R ¢
PLUG - button, tlmmg hole S 4 5 v i s s e me e e e A s e oamw - 1
PIE&TE - bearing ........................ SRR 1
LOCKWASHER - 3/8” plated ......................... 4
BOLT - 3/8"x 1" N.C, plated* == -**c e en-- I e ‘4
OIL SEAL - .crarlkshaft frOIlt ------------------------- 1
FLMEEL -------------- e F’- L N IR 1
WASHER - special, plated = * " -t s 2 s rsmrrmrerrecvenen 1
. NUT'_ Special Marsden llllllllllllllllllllllllll [ 1 ‘
SHAFT - frt. drive Stub -------- A 1 -
LOCKWASHER - 3/8'" SAE plated " """ ' "1 e e 4
BOLT - 3/8"x 1-1/4" N, C, hex plated """ """ ** """ A 4
KEY—1/4"sq.x3/34" ...... IR I ‘....‘..,. ...... 1

: . . .
GII\FE GASKET AND SEAL KIT

T - engine gasket and seal » «« ... M e m s e e e 1

" SEAL - crankshaft front ol - < <+ e -3 e v e v i ei e 1
SEAL -crankshaft rear 0il « » s s e s s s s s a0 2 6 8 4 0« P |
GASKET - fuel strainer bowl......... R LI I 1
GASKET-brea.ker‘cover........~...., ...... fe s s e as 1
SEAL -breather ... . . cteere v tnneranaceanans 1
GASKET - ValVe COVED' 7 « o v v v a v s v s v sansnnensennannes 2
GASKET - camshaft gear cover - ... ’
GASKET - oilpan «««« v o N
GASKET - shif, bearing plate, . s : J .
GASKET - cyL.head... .. I I IO [P A |
GASKET - fuel pump flange . . « . - . . . R TR |
GASKET - carburetoriflange . ......... N m e 1

-~ GABKET - carburetorair horn - . .« . ononeeneaian, 1

. Sept. 1966

o - h B

s %

q
=i
»
e
Y
L3
-
’
-



BAFFLES, SHROUDS AND .CLUTCH PULLEY
N . - . |
REF. PART NO, -. DESCRIPTION ' " REQ'D
1 C: 10492 FLECTOR-engmeau-------------‘-q-------------l
2 192- 19 KWASHER - 1/4", plated - R Y
3 113- 6 BOLT - 1/4"x 1/2" N.¢. hex lated R R e a2
. 4 KO 235955 BAFFLE -cyl. head + ¢ + v =« o] « v 0 v u & e
5 KO 235368 - BAFFLE - carburetor side air\ R RIS 1
6. KO 235207 PULLEY -'starter + s+ s st st - RIS P .1
7 KO 235052 ° SCREEN - blowera.irmt{;\ke-..,. ..... I I
8 195- 515 WASHER - 1/4"plated - - - vt o0 v s naan v r e e 4
9 192- 19 LOCKWASHER - 1/4" plated - '+ e n o vevanran e e ad
10 175- 4%e SCREW - 1/4" x 5/8" N.C. truss hd.’ Phillips, plated ST
11 KO 235951 HOUSING = bloWer =« « » « v oo v v v euws. R R T I eel
12 113- 2 BOLT - 1/4"'x 3/4" N.G., hex hd_ plated « e+ s e e vs e I
13. 192- 19 LOCKWASHER - 1/4"plated ++---.-.. TREEE R 4
14 KO .235054 BAFFLE - cylinder -« « ez eennnn. D P 1
i5 C 10311 CLUTCH - pulley + » -+« -+« e e et e e e .1
16 C 10312 SPACER -short - --vr-vcvvecenarnnns s o1
17 A 70084_ FAN-engme‘ ............. e e e w . O |
18 95- 6 . WASHER - 3/B'Lp1ai.n--.....; ....... P
19 92- § + LOCKWASHER-3/8"SAE +...-veuueurnn B 1
20  113-. 209 BOLT - 3/8" x 3-1/2" N.C., hex (for pulley clutch) « ¢ v o v v v v o .1
21 A 70205 - BELT- drwe,sta.rter generator......................1
. - ' }
- CHOKE, THROTTLE AND GOVERNOR .
29 187- 1008 SCREW - ¥6 k 172" Phllllps panhd. . ... S S AU |
30 KO 235603 CLAMP - choke eontrol .+ ... e v i eeemrtonsrrenons
31 KO 235680 BRACKET - choke COmMtrol . v v v e o vvuedreonnnnnrons.l
"'33  C 10427 - CONTROL - throttle and choke + v v v v v v v v ns oo e e el
.. 38 193. 170 LOCKWASHER ; #10 int. ext, shakeproof plated. ......... pel
3% 177-- 131 SCREW - #10- %4 x 1/2"rd. fill. hd. plated . v« v oo v v g eernn., 2
39 KO 235900 BRACKET - throttle ......... R o1
41 KO 235494 LEVER - GOVETROY + « + + « o 4« e et e e e,
42 15- 420 \BOLT - 1/4"x 1-1/4"N.C.hex ... .ouvivnreennnnnnnn. 2
43  195- 515 WASHER - 1/4" plated . ...... e te e a e ie..2
44 25- 104 NUT = 1/4 M€K « o s v o v e nmnenesanns vttt 1
45 KO 235498 SPRING -"BOVEITIOT .+ v v v s v v n®s s asnnnonsnnees R |
46 182- 19 LOCKWASHER - 1/4"plated . ovvveuerncoenennnn Pl
‘47  KOX 25-67. WASHER -thrust.........oeeveeunn.. e ea ol
48 KO 275680 WASHER-wavy...,.'......... e et e e 1
49 KO 231052 CLAMP - swivel, wi‘re.....:........ ..... e e el
- 80 KO 235086 LEVER - speed control . e e T |
51 KO 235085 - SPACER - speed control brat:ket U
52 KO- 235084, , BRACKET - high speed stop.’ P I |
53 129- 37 “NUT - #10-32, hex . .. ............... ser et a2
54 192. 18 BOCKWASHER -f3/16"plated C et e tee e R |
55 A 10326 °© JOINT - ball™ siiyiie' e ss smeecevaneewerossasnsonassaal
56 KO 235277 ROD - throttle.-a.%........... P O
" 57 KO 235278 . RING - retaining;throttle $od. . . oo v uev v v rnran ...l
-58 KO 235476 BUSHING ~ governor crossishaft. ... ........ ... 0c....1
59 . KOA235256 SHAFT ASSY - governorcoss...... B T |
60 KOX-293-4 BEARING - needle govern rshaft. ... 00000 R T
61 KOA235743  GEAR ASSY - governor:.|...........ovnueonoi.td .1
‘62 KO 235125-8 SHAFT = governor stub LR .1
63 KOX 25-55 WASHER - governor stoppin + v 4 v v v s s v snsrvaonanassanal
64 KO 231355 PIN-governor stp + o v ofs e v s s v s sacanuvaannenossnssl
_Printed in U, S. A. ! . Sept, 1966

-~




L

-

27 KOA245361 °
27 'KOA235807
28 71- 410

29 193- 60 -
30 A 72108
31 A 70103
32, '222- 41

.. 33 222~ 101,

34 222- 112

- 35 KO 235087

36  222- 4021
37 A 7211
38 . A 72105
39 A 72107
40 A 72106
41 A 72109
42 A 72110
43 A 72108

Printed in U, S. A,

CASE 150 AND 190 GARDEN TRACTORS 19

-

FUEL SYSTEM

REF. PART NO. DESCRIPTION — REQ'D
1 C 10479 TANK - fuel *» ** * ¢ == v v s s aueeensos ceeeerne sr s e nns 1
2 C 11529 CAP-fueltank * ** " vt ac v vunss R AR v eaeed
3 A 70100 STRAP-fuelta.nkmwnting--}----------------- ....... 2
4 173- 215 SCREW - 1/4" 5 1-1/4"rd. hd, * ==+ s v eecanesnns, s v v 2
5 25~ 224 NUT-]./‘Q"SQU.@I'E"""* ......... L N R 2 -
6*x C 10857 ELBOW =-fuel line -+ + » _...;......‘....:...m....‘ ...... 1 7,
i C 11685 HOSE-fuellix1e,18-1/4" ........... L R I I AP LT B
8§, "C 10678 "ELBOW-fuelline ...::eviencanavnnans e e P
9 214. 253 CLAMP - hoSe, 1/2" v+ o s v evcncnan. st s e s aana seeien2
10 A 172100 GASKET - carburetorr flange .« « - - s« e ccsvcrvvons EEE RN 1
11 A 172073 CARBURETOR ASSY (Repairs see Page 17) -« «+vcesseeae.. 1
12. 192- 20 LOCKWASHER - 5/16".plated . «........ Ve e 2
13 113- 108 BOLT - 5/18" x 1" N.C, i’if’d R EE R 2
14 KO 275341 GASKET ~ air Lorn. « « « v e ?e o & e e eeans e 1
16 C_ 11545 -- INSERT - breather.,...7... T T R R Y R 1
186 A 70099 CLAMP - fueltank mounting .. ........ .00t iinnnaanns 2
17 C 10483 TIE BAR ASSY +»«+. ..., e e s W e e aay L pees et ie e 1
18- A 72108 GASKET, fuel pump cover ...... A I e 1
19 KO 240282 COVER, fuel pump opening . ., . ....... e e s ae e P |
20%* 217- 200 . NIPPLE - 1/8" X 3/4" ClOSE DrASE « s« v s v v tanasovsassansa 1

. 21> B 53256 - FUEL STRAINER ASSY (Repairs Page 21) «ic s e vovsnrasnnnn 1
22%% A 70103 FITTING - fuel line, nylon. - « « « e v v v ne. e r e e 1
'25-  KOA235845 FUEL PUMP - as furnished in Kit No, C11726 for 150 - - . ... .. 1
2bA KOA275366 REPAIR KIT -~ for fuel pump No, KOA236845 ... ......... 1
.26 0A236205 FUEL PUMP - as furnished in Kit No, C11727for 190 .+ » e 0 ... 1.
26A - 271171 REPAIR KIT - for fuel pump No, KOA236205 ............ 1

* Used-on Model 150 tractors with serial numbers above 9607254 . ¥

- ¥ Used.o Model 190 tractors with’ serial numbers above 9605808

i L s ] b - - ’
_** Used dn Model 180/tractors with serial umbers below 9607254° - .°
\(':* Used en Model 190 tracfors with serial numbers below 9605808 - S

c e °‘ P AW \ N
FUEL PUMP — OPTIONAL

FUEL PUMP - (150) Ident. No. .on primer lever - 1965 (130) type. 1
FUEL PUMP - (130) Ident, No, on primer lever - 1965 (180) type. 1

SCREW - 1/4" x 5/8" N.C,, fillister head . ., .............. 2
LOCKWASHER ~ 1/4" SAE std.. . . . ... 0. ve e ieenenns 2
GASKET - fuel pump mounting -, . . . ... ... .00 etoecrnnnsn 1

- FITTING-fuel line, nylon. . ... ......0.. PR B..... 1
ELBOW - (includes sleeve and nut) . ... . ... . ...00uvenn. P &
SLEEVE - (for 3/16" O.D. tube) ,........ ey, .2
NUT - (for 3/16" O.D, tube) . .. .. et e steeaaneennnassnns 2
LINE - fuel pump fo carburetor .........co0vviinmsnnnns 1
CONNECTOR ASSEMBLY - (includes sleeve andnut) . ... ... . |

FUEL PUMP REPAIR KIT - for KOA235361 and KOA235807 ....1
SPRING - fuel pump valve - for KOA235361 and KOA235807 . .2
VALVE - fuel pump - for KOA235361 and KOA235807 ...... 2
GASKET - valve - for KOA235361 and KQA235807. . ... . ... 1
DIAPHRAGM ASSEMBLY --or KOA235381 and KOA235607 .- .1
SPRING - diaphragm - for KOA235381 and KOA235807 . ....1
GASKET - fuel pump mounting for KOA235361 and KQA235807 1,

&
Sept. 1966




20 . - ' ' ' ‘ . ‘ CASE 150 AND 190 GARDEN TRACTORS, 21

%
w . | . . i . .
‘ - . (3) ' : - - FUEL STRAINER
- . ‘ (@D——an s @ _REF.PART NO, DESCRIPTION REQ'D
: . ‘ . 2Py /. B 53258 FUELSTRAINER ASSY + + « 2 v vt evennnnnsnan. e rsanaa]
- , . ‘ "o N ‘ S 1* B 51980 . COVER - fuel strainer-....... R P -1
T 2* B 51978 CLAMP ASSY - wire and thumb nut + « + « « v v a0 v v vneennn. 1
! - , , ‘ 3* B 51979 "STEM - valve + v s e vunns O R R 1
: ] " . : ) 4% B 51977 SCREEN - gtrainer- .. .. t e s e, R R T |
* : ‘ @——— ) ‘\@ 5* B 50383 GASKET - Stralners « « - vt vt i v vnnenennnnnnnnnnn.. 1-
. | | \ ) 6* B 51975 BOWL -~ strainer - . . . e eaen St h et ve e e 1
- ' F’ ' '
' | A72073 CARBURETOR
f - A 72018 CARBURETOR ASSY ...... Perieaaaa. T 1
: - ‘15 A 72077 JET ASSY - high speed & dlead], «.....0.0iuiirenran, 1
l 16 A 72078 SPRING-idle jet. . « v v v e v e nnnn teaa s an e e eaa 1
: Y e 17 A 72085 SPRING - choke detent-ball . ........... R I 1
o7 > 18 211- 3 CBALL - 1/8" gteel. « v vt i i in it aas s saraal .
18 A 72081 SCREW - #3-48 rd, hd, mach,, brass. . . . v vvev...... e o4
20 A 72074 YALVE ASSY -chokedise . ......0.0.... e i ae e e 1
21 -A 72086 INLET NEEDLE & SEAT ASSY...... sh s e “ v e e 1
22 A -M2102 . GASKET ~needle S€at « + v v v o v v nesevnsunnnennn.. i
23 A 172079 PIN - carburetor float ............... e PR |
24 A 72078 FIOATASSY . .vvo v v... et r ettt 1
25 A 72081 GASKET -~ carburetor bowl ring...... “ e e, 1
26 A 72082, GASKET - carburetor howl « . . . oo v v v sn e e v en s e nn. . 1
\ 27 A 72080 BOWL - carburetor « v v v v v v v v e e v neen PR re e 1
. 28 A - 72084 NUT & GASKET ASSY - bowl....... O 1
. 29 A 172083 GASKET - bowel screw . .......... e r et e e aa. . 1
30 A 72101 SEAT - highidlejet. .. ..oovvrene.. e 1
31 A 72075 ' SHAFT&LEVERASSY-choke.........*......“ ...... 1
32 A 72087 . PLUG - 3/8" expansion R 1
33 A 72098 SPRING - lean-rich adjusting screw . ....... e e e e 1
34 A -72099 ©  SCREW - adjusting (lean-rich). « . . v v v i v v v n e nnn .. 1S 1
j 35 A 72090 VALVE-throttledisc...........................\1
5 ’ 36 A 72088 PLUG - carb, body passage . . .. ....... et e 'L
| 37 - A 72089 SHAFT - throttle lever...........0u.., et s et i s e 1
38 A T2097 SEAL -throttle shaft . . ... ... v i s vvnennn.n.. 1
39 A 72094  DOG ASSY - throttle shatt. . . v vvu e ner v en s, 1
' 40 A 72092 SCREW -ddlestop. . . ... .iut i ienmnnnnnn.. 1-
41 A 172093 SPRING - idle screw tension . ..........v0'u.... .1
42 169- 77 SCREW - throttle dog clamp #8 x 1/2" N.C. fill, hd. . ... . 1
. 43 A 72098 LEVER - throttle. . .., .... e et e e raeae . DU |
. . 44 A 72095 SCREW ASSY - throttle lever ........c0veuvnvnn.. |
7 = . @ . 45 " NS8 ‘BODY - carb. (Order A72073 Carb. Asgy) ..... b ieaaas el
T s 46 A 72103 ‘KIT - carburetor repair ... vin i ien et nnn... 1
: * Used on Model 150 tractors with serial numbers below 9607254
' , * Used on Mode! 190 tractors with gerial numbers below 8805808 .
e
- . .
- Printed in U. S, A. . ‘ /. May, 1966




. REF. PART NO.

1 C 10880
2 C 10525
3 C 10487
4 132- 24
5 ~.C 10883
6 141- 2
-7 15- 512
8 92- 5
9 25- 105
10 195- - 17
11 C 10311
12 C 10312
15 C 10500
16 ¢ 10502
17 C 10503
18  126- 22
19 C 10504
20 C 10505
21 C 10508
22 C 10507
23 192- 21
24 113- 221
25 195- 522
26  83- 56

%

CASE 150 AND 190 GARDEN TRACTORS

PULLEY CLUTCH

A
DESCRIPTION

LEVER - clutch contral - « + 4 v vt vt v v v m e s snas
LINK - clutch control + o v v . &« e r e et e
KNOB - lever «-.... - P r e e e At e e
PIN - cotter, 3/32"x 1/2". . . .. v v o R S
'PIN - safety ......... C e ettt
PIN - clevis, 1/4" X 3/4™ + oo ittt e e nn s nnn
BOLT - 5/16"-18 N.C. x 3/4". . . .... i e e haee
LCCKWASHER -'5/16"SAE. .. ....... e et .-
NUT - 5/16"-18 N.C. -+ - -+ vuvnr... Ces e
WASHER -~ 1/4"plain - « = v v v st v e vennn. e
CLUTCH - PTO '"V'-belt (Parts not serviced)- -+« ...
SPACER-fa:nshort... ..... R R
FRONT P T.0. (OPTIONAL) .

CARRIER - pivot and bearing =« ** «+++ -
BEARING - sintéred bronze

SHAFT-P'TOpulley----.----------- o

KEY - Woodruff #13 SAE - - - - - i
PULLEY -drive s+ + sscceneees chmre e
PULLEY - driven adjustable = «« e« cren-..
WASHER - thrust s + « s c« ¢ 2 r s 0 ¢ o v s s nnaus ..
BELT - 3 V section 30" -+« - ... cree e

LOCKWASHER -~ 3/B"SAE «+ c s s vt ennuanss
BOLT - 3/8"-16 X 7/8" hex head « » -+« - - cees
WASHER - 3/8" SAE pladn e« - v v v v s o nvnnnn .
SETSCREW - 5/16" x 3/8" socket head + + =« - - .

' .

" Printed in U. 8, A,

s e e
LI ..
.. ..
.. «
“ = s
= r e

LS

23

» = o a

.
CO DN ot s DO 2 = DY

-----

Sept, 1966



REF, PART NO. | DESCRIPTION e . REQ'D
"1 R 15108 - BOLT - thru (inclydes washer) v .uve iin e it e g
2 A 172104 FRAME ASSY - commutator end .« .. .. .... el e ., cesaa]
3 R 15087 RING ~ bearing retainer .. ... e e e e N 1
. 4 A 2bh461 - BEARING - commutator end ball §1
5 A 72039 . HOLDER KIT - ground brush .. . . . S rese e a1
6 A 72040 ° HOLDER KIT - insulated brush ....... e veeea e el
7 A 72088 ~ BRUSHASSY....c.vvuvrirnwenenn, oo, S
- 8 R 15090 ARM - brush pressure ............. e et s ae e A I .
. 9 A 25423 SPRING - brusharm. . .............. S A 2. .
10 A 172042 COIL ASSY - fieldRH.......... R R RIS S
) 11 A 72048 STUD - armature terminal ¢ .. ..o vvunn, . e cen ey 1
o, - 12 R 16147 BUSHING - insulated, armature stud . ........ ., EERT T 1
/%) - - 13 R 15079 WASHER - armature stud «« .o vvnvipnune.ea., el
=2 : . 14  192- 8 sNUT - terminal stud 12-24 hex . zr ............ s s ae e 4
S __CD 15 192- 17 LOCKWASHER - terminal stud 412 « « +» v ev. .. creeennunon 4
\\‘\TZ T 16 R 16148 WASHER - insulated, field stad, « . » . . - e e e 1
A 1T A 12043 COIL ASSY - field, LLH, ... ...00vu... S LI NI 1
- 18 A& 72049 STUD - field terminal ...... ... uittiennnan.. N |
19 R 15077 BUSHING - insulated, field stud -+« vvvueun. R 1,
AN 20 A 25447 INSULATOR ~ f1eld COIL + « v o v v o v v v vt neannnsosaennns 2
| 21 A - 40736 SHOE - pole,« - - - -« - T el ~.
22 A, 407360  SHOE - DOME, -+ + « e v v vt vvmntteanenennnennnn, e :
- 23" A" 72041 - ABMATURE -+ vvvevnventennemnnennss I e
- 24 126~ 111 KEY - Woodruff, armature -+« «++ v s vveecean el ra. 1+
~ 25 D 32477 O e | 2
_ 26 NsS - BODY - starter generator (Order AT0202) + ¢+ evusvvenans -1
27  173- 237 SCREW - 10-32 X 1/2"rd, Hd. + + o+« v v v v tvannnnnas .3
.28 192- 18~ LOCKWASHER - 3/16"plated -« «« v v cv v vt vncnmernnsan 3
29 A 72050 - RETAINER ASSY - bearing (includes ref. 37 & 38) « « = v« v v .. 1
;30 R 16170 ©  GASKET - bearing retailler « - o « o v v v v v s esennensonnnnn. 1
31 A 25441 ‘BEARING - ball, drive end . -+« v v e vt o s e mnnnsannnnn. 1
-32 A 72046 FRAME ASSY - drive end + v v v v o v v e cvnvnwnnenesnsns |
33 A 72047 SBPACER-pulley ...t ununran ettt e e 1
34 KO 235260 PULLEY - starter - generator drive « « v v o v o v v v s v e nvnnn, . 1
\ 35  192- 28 LOCKWASHER - 11/16" plated - « « v v s covonvnnnsnnran.. -1
| 36 R 15105 NUT --armature shaft, driveend. - . v . v oo v v ennnne ey 1 .
1 317 NSS RETAINER ~ grease (Order A72050) + v v v v v v v v onnssnnnnnn 1
| 38 NSS SEAL - felt (Order A72050) . ......c0oovuuver., e e e 1
| 39 NSS SPACER - armiature shaft, mner.....cviiitnrnnrnensans 1
|
|
I -
|
B X
A - £ -
) X v
- . .
—_— ﬁ ‘ I ‘
,'{._ Printed in U, S. A, - ’ May, 1966
§ T




- i,
S T ﬁf—_mﬁ
. .

ve . .. o ’ _ - ' o CASE 150 AND 190 GARDEN TRACTORS 27
C | | o ‘ . ‘ N STEERING GEAR
' . ‘ p ’ , Yy o X - . e )
, REF. PART NO. : DESCRIPTION - REQ'D
1~ C 10569 + MEDALLION - steering wheel . e, e 1
3 C 10570 RING - medallion retaining .......... e e e e e e e ... 1
4  25- 1510 q NUT = 5/8"NF.hex..oueuunenuenn,.. e e 1
5 A - 70058 WHEEL -~ steering .. et e s e e e e e 1
E 6 C 10364 = U-bolt = strg. gear migy ... .. EEEET s e s e PR | .
- . 7 92- 4 LOCKWASHER - 1/4" : 4o ./: L Y A ] e L R R 2 -
- 8 129- 501 . NUT-1/4"N.C.hexAcorn........... e 2"
9 13- 644 BOLT - 3/8"x 2-3/4" N.C, hex hd, plated ............ . . .. 2
- 100 92- 6 LOCKWASHER = 3/8" .+ v il o d™ vv s nnn. .. Ce e, 2
A 70058 STEERING GEAR ASSY ... ..,.. e 1
. r 12 F 19845 SEAL-felt........ RURLEEE R T B
13 A 72011 . BEARING ~ spacer (Nylon)...... . e o b g e e e |
14 A 72012 RETAINER - bearing ................. A S | :
15 . NSs HOUSING AND TUBE ASSY (Order A70056). .. ......... .. 1 -
16 25- 1510 NUT - jam 5/8" N.F. hex ,.,..... e, e e 2 :
IT A 72014 WASHER ~bronze ..............0...0.0 oo 0" 1
18 219- 14 FITTING - lube . ..o vuit v eyt 1
19 A 172015 " SEAL........ e e e I |
20 A 172013 RETAINER - seal ..:...........00..... e 1
21 A’ 72022 LEVER & BOLT ASSY....... I e e 1
22 A 72017 STUD - adjusting . . . . . . el -
23 A 172010 NUT - adjusting .. ..... e e e e e eaeaa IS S R
24 A 72021 PLUG- adjusting. . . ........... e e 1
25- A 72018 CUP~bearing.......,... IR e e et e ae e 2
26 A 72020 BALL - retainer assembly ... .. LI TP S -
) 27 NSS RETAINER - ball .. .. .... el e 1 L
28 211- 9 BALL-5/16"dia. - . ... .ueuniineennsannn, -8, =
29 NSS CAM AND TUBE ASSY - (Order AT0056) . . . . . e 1
=iy
a1 ~ ; X
T, . %
: - i
2 -
- AN h 4
\ Y
l t
a N ” M
r{ ' ; : g
- 1‘ =
! |
'ﬁ | ) |
S . :
| i -
[ « . l J . :
| . . ®
Printed in U. S, A, : ' o " Sept. 1966 -




Printedin U. S, A.

- i R L. c e . B ‘ T o W
- ' : . v CASE- 150 AND 190 GARDEN TRACTORS - 29
T - ) 150 FRONT AXLE:
A > ‘ ) N -
REF, PART NO, . ‘ DESCRIPTION
1 25~ 108 . NUT - 1/2n NC,hex *erc-rrerrsans o ionnanans
2 922 8 . LOCKWASHER - 1/2"SAE, + v+ seevevroannnsuseoan,
3 A 70055 . JOINT - ball, 1/2Mm e e v nan. L R I S S T P,
4, c 10247 ROD - drag 11nk * 4" 4 4 m s s e e oa e
6 141-- 6 |  PIN-tie bar anddraglink = ---*---+- B :
7 132- 47 - PIN- cotter, 1/8"x7/8" v e
8 132~ 7837 PIN - cotter, 5/32% 1-1/2" * =+ -
9 195- 45 WASHER - plain, 3'/4u ............. IR rrteereas
10 C 102090 AXIE - front “-****s s e 00 L .'-_
, 11 € 10240 SPINDLE - right hand- *=«+*-=*>*+ = Yy ‘
12 C 10241 SPINDLE - left hand- = * ***r =+ ev e S efe e e 't ae v a e
13 C ~10235 TIE BAR - spindle * * =+ -=-+secesan 3
14  219- 8 _ FITTING - lube “ =+ ="+ scvmesan., P A
) 15 C 10501 PIN - axle pivot (See C10500 for tractor w/PTO)
. W18, 192- 21 LOCKWASHER - 3/8"GAE" " *"***=toareesnnna. e
; o17 113- 205 ° CAPSCREW - 3/8" x 5/8" FHBUNC' **  +~ - <+« x
190 FRONT AXLE = ..
20 25- 108 NUT = 1/8" N.C.y heX =+ =« v g e v ens s ageeeeann ceeeiiB
21 92~ 8 LOCKWASH’ER - 1/2" SAE, F e e ettt e s et et et s e s 6
22 A 70055 " JOINT -~ ball, 1/2%+ « ¢« v v v i v e v n e R Y I
23 C¢ 10250 ROD-draglink+ +--so st vuvuenn. IR I R U 1
24 132- 47 . PIN - cotter, 1/8" x /81 R S L I IR RPN 1
25 141 8 PIN - drag ILink =+ +«+ st ¢’ annisvenas M - --------- . 1
26 A 70483 ¢ WASHER - plain, 1"+« . ... P sas R B T 2
27 132 73 pm_-cotter’ 5/32"7{1-1/2” T 2
28 C 10208 AXLE - front R I, .....ﬂ.'...’ ...... 1
29 C 10215 SPINDLE - right hand: > : - - R I 1
30 C 10217 -SPINBLE -‘left hand /% » » » = ¢+ s 2 ¢ 0 v neeas N I T T, 1
31 C' 10248 TIEROQ--- ...... 4 e e s e L T T 1
32 219- 8 FITTING, lube. . ..%....... ces e e e e e e e e e 3
33 C 10501 PIN - axle pivot’(See 10500 for tractor w/PTO)- - « v v oo o . . . 1 .
34 192- 21 KWASHER - 3/8" SAE: + vt s e v v uenn e e et a e "
. 35 113- 205 “ CAPSCREW - 3/8" x 5/B " FHBUNC- + « ¢ o0 v e v v dunness seeel -
g i - 4




14 A

REF, PART NO.
! C 10263
2 C 10314
3 A 70081
4 219- 1
5 A 70398
6 - C 10534
"7 C 10552
. 8 185- 45
9 132- 73
) v
10 C 10317
11 A 30064
12 A 70479

- 137 219- -1
" 70463

15 .132= ' 73

PR

16 € 10537

"

150 FRONT AND REAR WHEELS

" Printedin U. 5. A, .

a

CASE 150 AND 190 GARDEN JTRACTORS

, DESCRIPTION -
WHEEL -rear...................... e
BOLT - rear wheel, , ., . ,.............

. WHEEL -front _ ., ., ,.............4 .

BUSHING - front wheel
. CAP - plagtic, front wheel ,
WASHER - 3/4" x 1-1/4", spacer
WASHER - 3/4" plain

WHEEL -~ rear
WHEEL - front . .......... e
WASHER - 1" plain

PIN - cotter; 5/32"x1-1/2", . . ........... .
BUSHING - front. wheel

D TN T AP wgg, PIESE SR

---------------
-----------------------

190 FRONT AND REAR WHEELS "

--------------------------

BOLT ~ rear wheel . .... e et et e e e e e

-----

FITTING - Jubrication, 1/8" NPT . .............

-----------------------

<)

e L2

........ 4

g



3

S . CASE 150 AND 190 GARDEN TRACTORS . 33 -

“Lf . . TRANSMISSION AND FINAL DRIVE

- i X T "L 1 . N
REF. PA RT NO.* * DESCRIPTION K REQ'D
1 C 10201~ CASE-transmission'""""'*""--""“'-'““'1
2 A 70}37 GASKET housmgtocase.o-o---.o---u---.-.----oon--Zr
3 A 70142 ' . BUSHING - flanged, rear axle housing - TtreTrtetces s
4 c 1029-‘.1. HOUSING - rear axle, right hand - - - - - ML B R I |
. 5 C 10296 - HOUSING - rear axle, lefthand ++ ==+ ceverconsoniy
6 A 70141 ‘BUSHING - plain, rear axle hoysing * - - - - - Trresrrreesaee ]
7 A 70143 SEAL - reara.xlehousing-------------'-------------‘2
8 .C 10287 SHAFT - axle, left hand (150)« - = - - == s ceave v rieana
BA "C 10289 SHAFT axle, left hand (190)- + v - e e vv v e v SALILILICICE R |
9 C 10286 - FT axle, right hand (150): - -+ «.» « - R I |
. 94 - C 10288 . SHAFT - axle, right hand (190) - =« + » v+ o vvevusnnnnesnn]
10 221~ 4 PLUG pipe, 1/2"squarehead.-------‘-------q- ----- |
. 11 138- 102 pm_axlerqtammg.................................2
- 12 .C 10268 &  COUPLING --motor-input - - - - ML A L LICI IO |
13- C 82 - RING - mreretaming"- ..... L e s e s re e .o
14. .C 108291 - WASHER - input shaft stop « - == *+«*tsm=srssoasrsnn R |
15 °B 18208- ,RING-coupling,retaming R LI I T )
16- “C- - 10293 SHAFT, transm1ssionmput'---"“--""'"*" R | :
CTTO1T S 10242 _CLUSTEB. input gear s+ - st eee el ie e
18 “C-+'10289° - RING - bearing inner v : +1 -+~ .. A A IR I 2
.- 18 5 C° 10300 BEARING - input Shaft, middle.- + «+* e« s ovreavscnniaasa]
T.720 Ct 10301 BEARING - input shaft,’end « ~r == --cesrenneniaii ey .
- 21 A 70127  BOLT- 3/8"x% 1-1/4""N:C., special sealing » » ~« - - v s v o0 v 2
22 .C- 10303 - PLUG ~ breather, transmission « = =« s+ s« s s eveoosvoron]
- 23 13.. 820 BOLT-1/2"x 1- 1/4“ case to frame -+ e esiaaal.g
- . 24 - 9‘2_ 8 .- "LOCKWASHER 1/2”SAE"{‘,"""-""""“"1{'"'6 .
' . L1 10302--‘GASKET transmissmncasecover----'----'-- AL I i
. : . 26 92- "5 "< -LOCKWASHER - 5/16"SAE -+ 5+~ - - - R R R ¥
: 2T 13- Y BOLT - 5/16"x3/4"NC., trans. cover -y - - A
_ . - T 28 -C - 10296" . COVER - transmlssmrcase-‘---------'--v- --------- cese ]l
; : 29" -G.- 10255 ¢+ -- FORK - gear Shift » cus o s3n eopms s oo na e e .1
T ‘ ) ) 80 C . 10254 LEVER - shift .. _“..-1_
28 A 81 C 10261 SPRING - shiff lever ----»-wfi-'-_u------ s
: ) - .32 .188- 2002 . PIN - shift fork, locatings » «e-"sisls s e e ania i g
' : - 33 C 10253 ... GEAR- differential T Reia 2 .
- 34 C 10465 - -PIN - dii"ferentialpin lockinga-;_-‘--‘.{"------ reeesdn e 27
- 35 132-— g-l.‘ PIN cottel‘ 3/16"3 1'1""""‘-‘""—","_'" N s -)-’_-":'-:'4 ’ . v
- : ' . .:36 ¢ 10252 - . PINION - dlﬂerential R R L R UL I S
- '_ +~ 837 A 70131 © - SPAGER - differential pinlon- AR R T ID: SR -
: .38 -C 10243 - HOUSING - -differential gear: + s « - P N R | .
. N 39 C 10298 . PIN- diiferentialpnuon-_-:*:'.-_:"-""“ﬁ'-----:j---,,!;,'__‘_':‘i,’ .
. ' “40 - C* 10292 . WASHER - transmission - - e A IR . .
N Co ' 41-. 95-". B ;' WASHER - 5/16" SAE, plain . ‘ O LT
o . . -. 42 13- 510 ~ .BOLT - 5/16" x 5/8" trans. cover Ferreeenat oS dareteel o T
s 5 - 43, C . 11332 SEAL’- shift sha.f 011-.-.:,...;.....‘..-...."_...,-.*.' Cedipeal e



_ . CASE 150 AND 190 GARDEN TRACTORS 35
HYDRAULIC SYSTEM !
.. REF.PART NO. DESCRIPTION, REQ'D
1 C 10270 MOTOR - hydraulic (190} {Repairs Page 41)- - c v -« o« v e v v v un 1.-
1 c Ao271 MOTOR - hydraulic (150) (Repairs Page 41} - + - .. ... .. ..., 1
2 A {70128. + GASKET - motor to transfer case « <+ + e s cnsivuerennsnn.. 1
3 218- 493 FITTING, 90°, 1/2" tube X/1/2" NPT =« =+t % o avvunnn.o.. 2
4. & LT0127 BOLT - special, Jay-Lock =+ » ¢+ -ccveun.n “vesaas . 4
5 16fk 23 BOLT = 5/16"-18'x 5/8"N.C, »r v reevese .., T
6 193- 29 LOCKWASHER - 5/16" internal tooth - « = = + + = - = v v v v o v . o LY
-1 C 5 10268 TUBE - frt. valve port to motor- «.- = = =« s+ - - .. e
8 C* 10269 TUBE - rear valve port to motor- - - - - - - - A R 1
g C’ 12774 VALVE - park'and brake (Repairs Page 49). - « . . b ae e R
10 218- 5108 FITTING - 907, 3/4" tube x 1-1/16 thread- - - . . cr e T
11 218~ 5008 TOURING - 3/4 " s v e e e e e
12 218~ 494 FITTING - 90° 5/8" tube x 3/4" NPT+ + -+« .. R R 1
13 C 102866 . TUBE - heat exchanger to valve - -+ .. R L T R
14 214~ 253 CLAMP - hose (tube end) » -+« - - - » R s e 2
15 C 10419 s 0 P e e e e e e e e .9
16 C 10671 CLAMP = hose (heat exchange” ead)+ « - - - tee e s el
S 17 C 10267 TUBE - trans. to heat exchanger » » - + + « « - P e 'l
v 18 218- 445 FITTING - 3/4" tube X 3/4" NPT- - -+« ¢+ c o v« . R 1
19 A 170117 FITTING - w/filter - - -« o v e v = o . R L T IR AT I -1
20 C 10264 TUBE - pump to transmission- « ««+ « s« v v a s e |
21 € 10285 TUBE -pump tovalve - « « « « o o v o o R e 1
22 218- 1056 | FITTING - 90° elbow. 1/2" tube x 3/4"" NPT .. R .1
. 23 7 C .10495 ° “VALVE - control (Repairs Page 37) +......... e .1
"24 - 218- 5059 ,  FITTING - "O" ring 1/2" tube.x 3/4" thread c e heennn .1
25 218- 5006 e MOV RING - 127 e e e e e e e e, 1
--26  166- 561 . SCREW - ferry cap, 7/16™=20x 1" - .......... e 9
=27 -193- - 31° ¢ . LOCKWASHER - 7/16" external taoth .. .. .. e V5
28- C 10493 ¢ PUMP - hydreﬁl‘]‘.ic {190) (Repairs Page 39) - v o vvvennn L., 1
L28 ¢, 10258 - -"PUMP---hydraulie (150) (Repairs Page 38) + + -« . o .. . oL -1
29 . 7126- 12 .. . KEY - Woodruff~ == -" -+ ... W R SRR 1
30 --A 270111 - - -CQUPLING.- fRepairs Page 39)- + ++ v+ - scssaneenns. el
.31 (W . 5063-S :UKEY - 1/4" squire X 3/4y v r e R 1
. --327 “113- 207 - BOLT:- 3/8" X 1" N.C. hex plated « «.- -« « « - e g
0083 7192- 217 WASHER - 3/87platéd v v ses i e ECIC IR
; ' B4 -A. 70108 - SUPPORT< hydraulic ﬁumgmcqntmg: IR 1
- 7785 . :C-. 10262 | EXCHANGER-Z heat r- -« o+ ! - - PP e s s e el
-36. 7 171- - 209 SCREW -.1/4" x 1" N,C,.hex plated i~ « - - . R LY I
87 - 193- 52 . LOCKWASHER. ~ 1/4" external tooth - - <+ 70 v e - . .. Ry S
.+ 38 ©: 10348 'BRACKET, heat exchifger « « « + %« cwe v v wre s v’ o RIS A
©39 73+ - 410 -SCREW - 1/4"-20 % 5/8" N.C. flat head + v+« » » + . &, =% PR
A0 252 T 104+ NUT S 1/40-20 NGl r e e et e e e e 2
(- 41 82- b4 T LOCKWASHER - 1/47 SAE - <« 27w i o2 00 2
C.. 42 A 27410 .70’ RING - hydraulic motor to brake valve-, IR
- s ® : - - - L. L] I .
5 ;';-;' . - ' B e L
... * » Lo " . N e ‘_ N .
@‘ - . "'*s.1r e - .“. ! _*‘
S P . - . CL
- -July 1969



B e L e R R R R R T ————————————————...
. . . ) l |

. f } _ K .
> ‘ ‘ : CASE 150 AND 190 GARDEN TRACTORS ‘ 37
36 ' : ' : : .
HYDRAULIC CONTROL VALVE
) ° REF. PART NO. DESCRIPTION _ REQ'D
! . 1 166- " 6 = CAPSCREW - 1/4"x 1" N.C.ferryhd. *** -+t ceotirennnnas 1
2 166- - @ . CAPSCREW - 1/4"x 1-1/2" N, C.ferry hd,- "+ =+ ***+=--=++ 1
3 A 7205’5 CAP-valveend -+ ++* R I R T 1 -
4 A, 72059 = PLUG - relief valve ** - **rr s anu L R RICHE
5 A 7082 "O"RING - relief valve plug* * * = * - -*vrsressaoarsesn EREIE &
6 A 72069 . SHIM - relief valve = = ** »* *» s s v v s s a s s S n e e g
7T A 72058 SPRING - relief valve (outér) -« - == rrerevnen, R |
8  As 72071 SPRING-~ valve relief {inner) -+ -+ »+»--». tremrraes AR §
9 A 72057 SPOOL - relief valve poppet * - - = -+ s v oot -1
10 A 172055 ‘ SEAlT ~reliefvalve s *» -+ » s 2 v 0 e s I rr e e e 1
' .11 O 9638 AB SNAPRING - valve - =« + » et e e ae e e e 1
12 A 72060 WASHER - valve spool end spacer = >« *+s ¢« xeeesras pree 2.
. wv: 1_3___—Au~;22063 o SPACER - valve SPOO]. (=3 L+ B R R R R R R 1
o 14 A 72066 WASHER - retainer relief valve plug =+« + - EREE R R R 1
15 A' 72067 RING - bhack UP =" * e st resramrcsrinasss e m s s me e o 1
. 16 A 72062 . SEAIL - ‘qua_d rj_ng ....... T srreae 2
17 A 72058 PLUG » + ¢« eaensnennsttaseeeesnnans EER R e
) 18 A 72061 o L RIN’G - plug LR R I R I R R T T T S 1
19 A 72052 BODY'AND SPOOL-ASSY *«*vvveveersvecnonsnennnnns 1
a 20 A T2068 RETAINER - 824l * * » s ¢ ¢ 6 ¢t e o s s 0 s 2 v e tansnnns Fre e 1
21 A 72070 BEAL - VB@ =t st stasausennsasssottasnnnannnnsnsa 1
.22 A 72084 CAP -valve end » »* ** ¢ 2 sr sttt s saauscasnsccnnssse 1
23 A . 72072 KIT - valve seal repair « .- - .. .. R e
‘o 24 A,'_72070, SEAL-vee'-”""----'-"'-4'-"'---_- ........... 1,
‘ 25 A 720861 0" RING - 5/8" =+ - L I T PR LI IR S 1
28 A 7982 "OY RING - 13/16” .................... e I T | .
; 27 A 72062 QUADRING * *+ = - -+t onnsnns R R 2 S
28 T 13224 SEAL - "O"ring. « « « - et i IR 1
! ¥ .29 C 10990 PLUG = QODVGI‘SiOH ...... e e m s a T 1
30 'C 10989 WASHER - v - -« c st 0 v st sacaceesasnens sosstnnnnas 1
31 .C 10988 WASHER - special «+ - v o - e v vn e vann, e s s e b e e 1
- 32" C 10987 BRACKET MOUNTING + =+ 2t ooennasanse oo LSNP 1
e - . o , : a
& .
= N b - . 5
8 -
. ; O - e : . Printed in U.-S:4, ‘ Sept. 1966
2 'ﬁ ._’f DR P . N L] i . - . . R * - .
A 5 * ‘ - . A -




38 ‘ o A

, }

"\ REF, PART NO.

.1 C 10493
. w1 ' C 10258
2 13- 652
3 A 72000,
4 C 11644
5 A 72003
6 A 35956
7T C 11642
7 A 72005
. 8 C 11648
N8B A 72004
Yo 126- 12
10 NSS
11 A 72001. .
12 A 72002
13 A 72007
14 G 13827
N\
\‘\
18 A 70111
19 83- 55
20 NSS
21 A 70112
Y 22 NSS
X,
Ea

] Printed in U. S. A, _

CASE 150 AND 190 GARDEN TRACTORS 39

[

HYDRAULIC PUMP roo

S DESCRIPTION

PUMP - hydraulic {(190)« « o s« o v v v v et v nesnosaans e e e a 1
PUMP -.hydraulic (150} ¢ » a v v v v vt : _ 1
- BOLT - 3/8" E3-1/4"N.C. hexheads - w - s s o000 e e s 4
WASHER - special ' 4
COVER - rear, pump Dody« « « = v = v resrsaaesstnnans 1
SEAL - pump cover ' 2
BEARING - pump gear .o d
GEAR - pump drive {For C10258 pump on Model 150)- « - - -+ - 1
GEAR - pump drive (For C10493 pump on Model 190)+ - - - .- .1
1

1

1

1

1

1

1

1

------------------
------------------------------

- GEAR - pump driven (For C10258 pump on Model 150) « - - « - - -
GEAR - pump driven (For C10493 pump on Model 190)
KEY - Woodruff #6- -« - - - - e m e s h e r e e s e e e ae s
BODY - pump (Order C10258 or C10493)
GASKET - brass’ front cover:s » = » » R R
SPACER - gasket, front cover
COVER - front pump body
SEAL - pump Sha.ft ---------------------- AL I Y )

PUMP DRIVE COUPLING - -

......
---------------

-------------------------

i ‘
COUPLING' - pump drive
SCREW - 5/18" x 5/16" N,C. socket head set
HUB - half, 5/8" dia. bore {Order A70111)
+  SPIDER - coupling | _
*. HUB - half, 1" dia. bore (Order AT0111)

-

- —_—

%

Sept. 1966




40 T . - . . , | | \ CASE 150 AND 190 GARDEN TRACTORS B o

- - v

150 HYDRAULIC DRIVE MOTOR

i REF, PART NO, DESCRIPTION - REQ'D
| 1 c 10271 MOTOR hydraulic drive (150) - - -+ -« v r v v v s v !
| 2% NSS OIL SEAL - mtg, plate (See ref. 21) « -»+ st vv wee e g
3. A TZ\OZE_ : PLATE - mountmg ............. b4 2 e e e e e e ]
4  166- 23 - CAPSCREW - ferry 5/16" x 5/8" N.C, + v e xvrvoraoveros 4
5 193- 29 LOCKWASHER - int. shakeproof 5/16" -+« e« o e v o cer 4
6 -138- 134 . PIN-TOll 1/4" X 1M v e s s v s e er s aaccansas R -+ 4
T NSS QUAD RING - mtg. plate (Segref, 21} » s s oo s v e aevenn -1
| g* - NSS "O" RING ~ mtg, plate to hsg. (Seé ref, 21) Case Al‘?528) .1
i 9 A 172030 RACE - output shaft bearing «- -« + « «.= ¢ [ TS
i 10 A 72031 BEARING - thrust, output shaft thrust R EERRASES RS «- 2.
12 C 11645 SHAFT AND HOUSING » + » » « » - e ey
| 13 A “n2034 PLUG - housing « -+ + =+ -vsvesrovsstannnnoncnas el
f 14% . NS3 "O" RING - hsg. plug {(See ref. 2]) r ++ v v v e n v everene 1
| A 72027 COUPLING - drive +pocorvornvseens R R R
‘ A 92026 ’PLATE - Spagcer- - - - - '. AT .lw? R I A |
: A 172025 GEROTOR SET (1-1/4"thick) » +++ R R R 1
' A 72051 'SPACER - cplg. drive {3/4" thick) '« - - - - - rrreer e DR |
A 72024 CAD —entl/-'s s s s s ssssanrastatasstasrsnsas Teeesl
166- 531 CAPSCREW - ferry 5/16" x 2-1/2" N.F,* = -~~~ R
A - 72036 - KIT - "O" ring ang seal {Incl, items marked w/*) * =" *"° "1
/ 190 HYDRAULIC DRIVE MOTOR ’ .-
- - C 10270 MOTOR - hydrauhc drive (190)« « . <« « e R |
- 26*;‘.\\ NSS OILSEAL mtg plate (See ref, 45)...~............‘...1
27 7208 © PLATE - Mmounting « . ..weeneedasens s rssenacane 1
28 - 1& 23 ,CAPSCREW ferry 5/16” x5/8"N.C, trvanan S
29 193- ¥ 29 / LOCKWASHER - inf, shakeproof 5/18" . .. .. v a0 e e 4
30 138- 134  PIN- rOIL I/47 K17 e e ine el d
a1 NSS QUAD RING mtg, plate (Seeref. 45} .. .. o v v v e .1
. 2 32% NSS ' Q" RING - (See ref. 45). .. ... .. e |
, ) { 33 A 72030 - RACE - output shaft bearing . ... . R T I
[ ) 34 A 72031 BEARING thrust, outgut shaft . ... .. HPS PR 2
| - » 3 C 11845 . SHAFT AND HOUSIZNG .............. R -1
| < 37 A 72034 PLUG- DOUSINE .+« v v v e v an v v s PR 1
| 3g* NSS "O" RING - housing plug (See ref. 45)...0 . c.onnns U |
| - 39 A 72027 " COUPLING-drive . . s v c o rcisaunsannsssnesas R |
| 40 A 72026 PLATE - spacer..!....... e e e e e e weel
J 41 A, 72112 GEROTOR SET (2" thick) « - g e cnveinsennans-s e o
42 A 72113 SPACER - cplg. drv. (1-1/2" FHACK) «vevneenne s F e 1
43 A 72924 ‘ CAP-enci...‘...............................1..1
44  166-" 532 CAPSCREW - ferry, 5/18" x 3-1/4" N.F,, R 7
45 A 72038 KIT - "0 ring and seal (mcl itein marked W/*) . . .. ..ea. .o ] L
!
1.
Printed in U. S, A. — . : Sept, 1966 ~
. ” "] °
¢ LY .\s
-
N Y ;




CASE 150 AND 190 GAhDEN TRAGTb‘Rs R 43 - . e
SEAT,FENDERS AND TOOL BOX

REF. PART NO., - DESCRIPTION S " REQ'D.. . . o=
C 10421 SEAT ASSEMBLY * - - - - -« v s nees R meee 1
1 C 11638 * CUSHION-- seat = - -+ - -~ - s s _—
2 C 1163% PAN-seat -« "=« =«-¢saueeus Cha e e e s e s s e mTe s i -’ e
2A  111- 207 . BOLT - Rd. Hd. Short Sq. Neck, 5/16"x2" NC. - R S
3 .C 118635 CUSHION - back- - - == r-=se-aerennn EEERR sereety : .
L 4 131- 351 NUT - 5/16"-18 N.C. - - - - - - - IR PP O
5 T7C 10429 SUPPORT - seat (190) - - - - - R et R S 1
68 C 10380 SUPPORT - seat (150) - ==+ = e« v e AR R 1
7 C 10393 FENDER - right hand (150} ; - = - R I I |
8 C 10394 FENDER - left band f50) « = -« - =« - -=2--oc-n verreean 1.
9 175- 400 SCREW - 1/4"-20 x 1/2" truss head - = - * =+ =+ s - ==~ - 10
- 10 192- 19 LOCKWASHER - 1/4" SAE, plated * - =+ - -+ -+ -+ I 10
11 129- 101 NUT - 1/4"-20 N.C.,’fl. head - - ~---*--"* R .. e 010
12 C 110423 STUD - tool box latch- - - - - - I R i 1
13 C ' 10488 WASHER - stud retairier- - -~ -« - -« -- R R -1
14 C 10490 RECEPTACLE - stud.clip-on ~= =" o ve-" o 1
y 15 C 10424 DOOR - toOl bOX = = ==« m oo m e e EEII I SRR
©16 1294 102 NUT - § 8"~18 N.C., i hd_; plated” + - -« - - = v ------c- " 5
17 192- .20 LOCKWASHER - 5 16" SAE, plated. - = - - » o e A
18 115- 103 BOLT -5 167-18 x 34" rd_hd., plated~ ~~ - - - - - - - -« -~ 5
. 19 115- 104 BOLT - 5 16"-18 x 1'2"-rd. hd., plated - - ---- - - R O
. 20 131- 176 - NUT - 5.167-18 N.C. Gripeco, plated - * - - - - - == - - R 1-
21 C 10433 MOUNTS - €df -« v ovv e o e 3

-

oy

R DECALS -

28 321- B46 DECAL - right hand hdod CASE ...........
29 321- 847 ~ DEGAL - 1éft hand hood CASE . . . ... . ... e e AT
30 C 10931 DECAL - Model 150. .5, . . _ .. S e e e aa !
.31 © C . 10932 DECAL - Model 190. T PP : . .
32 A 7023t DECAL - transnnSbmn .'_ e e e e e e e

33 C 11663 DECAL-- FWD - NEUTR,AL REVERSE R
'“b ' . : ) © 34 A 70233- - DECAL - Hi-Lo shift . ..t 00 vy e oL oL

) GEN, - wisi Low - ‘ 35 .C 11661 " DECAL - BRAKE - INST_ - CAUTION ....... :. . R oy
‘ @ 16N o UGHTS @ RANGE NEUTRAL mange @ ! w 36 C 10936 . DECAL - PTO - OFF - ON §oare R e e "t - - : . -.
o — = .° - 37 C 11647 DECAL- 1gmtmn - rmnerator : hghts e e PR ENES NC

N - .
, -
- ' : . . K - oot A :
s . N . . . - . e . . T [V A P . . - .7
B FRambei$Ti0n Q1 Car DB - - L _ - . .. ST A AL R . 7 e e
" maimTEil OILLEWIL ONT INCH FEOM 100 G - — .. . . oo ) . - - I ER- . R, ) . . e
+ CONIE G0 TA 1OW LHEL BETHa s I wanli b ot Lt ~o - . . . 3 5 . . oo e .- . . \ . A . : 3 .
- . 348 20% 40 SHELE FOTHI 8 1w suMmld c, - ' - . 3 . . N . N - ' o -t P . .
o ce . . . - . - . - . e L0 - o, 4 o P I TN
fas . 5 v - r . . . R N . 3 PR S
e ' ! ' ° o - . - - o ot T N b - Y B -
) ! - ’ . . L3 AN * B o . ST e R [ “ ot
- ' - v . - oL L . -
v . - . R - . 0 - e - ' M
y . . R . . o . . . - : . . , - PR
- s ‘. . L ' i . X T

™ + ~ . : £ > L " . t
y ' ' R - »
. ) . . 3 , ’ ". . - - Y K i
- . . L Y . . _ b - " g L F -
A . : o o ) I . L - N
- | - . /"ﬂ @ > , S - s e
\ CAUTION ALWAYE FLACE TRANS . . . o> . N . .
- f arFF - - “ - - b Y
\ MISRION Of BPEED CONRTROL IN : oo . . + O -
NEWTRAL TO START EwaiNE - . R : . - . LA - o
- - B W
* < . PR
“ - ; N 3
) - [] ] -7
- - .
c £ .
! i . .
- . - N £l .
v ba ’ i
+ oo gt
- . . - - . . ' - N !
Printed in 1. 5. A. - .. R . Sept. 1968 P
i - f . - - .
- . * .
' .
< t. , s
b X N a :
+ 4 -
1 - < B - - — e
—_—
_ - - —

-




£

L oo 8O o s 0 B, ;U .

24

. 25-.
26
o277

coapnadna

C

c
e

c-

EF PART NO

211285,

10349 . -

-.10413
10935 .-

C .115?82 <

182-
+.0.198- s
10370 .
10371 ¢
10408 -
. 10596 7 -
10360 .. °
. 10861
24533
10439 -
10483 -

193 . a‘- o

173~
25~
€.
113-
C

- 15-
“25-

92-
C
e

509
-9

207
104
11534".
S 33
10283 .

_195f
5.
11016

11582 -

/SCREW.- 1/4" x 5/8" rd, hd, machme- .

514‘_ )

CASE 150-AND 190 GARDEN TRAGTORS .

e =, '. . A"

»

- 'HOOD., F'RAM'E.‘V';AI_H-D' ‘GRILLE: ;%

' R DESCRIPTION
"GRILLE®: -+ - - - - e ny e e e

BRACKET - grll’lemounhng—---------‘::

7PANEL grille T e e ke ‘- IRARIL LI S B e -'-:_;__’ i
DECAﬂ radj-ator grllle R N D

'CHANNEL - instrument panel liner. - =+ « 5+ -
SCREW -5/18"-18 x 1" pan-head; Phillips® = » +
LOCKWASHER - 5/16" SAE exteérnal tooth«.- 4"
.. PANEL - front, gidé, right hazd: = <=+« °
PANEL - front, gide, left hand PR

a & i &

PANEL - rear, side -
"SCREW - #10 Phﬂhps pan head B N R L
CHOOD ¢+ s rrmr e e s e e 7..._:_'._-.

'SCREW - 1/4"-20.x 1/Z", lock, plated
SPACER - nylon - ¢« ~ o v < sica s wsma s toed

'* CUSHION - rubber, hood- <+ + =+« n- RS .

* “BRACKET - fuel tank mounting - - « « ¥+ o5 /+74 -
WASHER - 1/4" ShakeProof P

- 'NUT - 1/4" N.C;, zine plated - - i .

“BUSHmG_.........-.-_,. ...... '. ._- P

:BOLT-~ 1/4"-20x 3/4"-plated.: g
FOOTPAE--:-'--------\--------a
SBOLT - 5716" x 7/8'N. C.,yrd. h _’ :

CNUT = 5/18"e ¢ o v v o s e s

LOCKWASHER - 5/15**3AE« R S
"FRAME - mstrument pa.nei EEE _',.-'.

b w was mom mew eea

CHANNEL - instrument paneL liger.., i

e
...~ REQD
N R I 1
eeia e 2
R LIS S
RS IR Ut
":h'f"-"---"“fl . -
‘.’.‘.‘-‘;....'..-:2_~_--_ s
AOCREIE MUY - .‘2 N “_',
':... o s us s . .'-‘1,: " ;‘
R A S
S ] .
:,0 -
saes e by . -
r e A .
.. 2._ o X
- -1
: - :L
o 3 -
‘e 3_,
cu s 1
. 2" - .
1 -
-2 s
2.
. 2 i
2
" b 1_
- Ven e el

o,




ST : . CASE 150 AND 190 GARDEN TRACTORS
el " LvIE _I_I_\ﬂE’LEM ENT LIFT ..
" RE PART NO.E : DESCRIPTION - o
1 --c 10343-.° .. .LEVER - implement Lift -+ - s+ o ne se oo u e
h: 2 . -,C: -10-336»:_ : *PAD liftlever . :'.‘_. cw e e .. o - e e T“l' e e
3 C . 19338‘_ ol ROD mt 1ever e e s me -—‘-.,. R R
. .4 .C 10342 :: “LEVER - pivot -+ - *:: - I
‘ -5 - C ‘10347: ..ROD = depth adjusting T "‘“';‘4' el
. B “C 10356 B’UTTON thumb e h ._.‘ RO TR
-7+ C 10482 . "SPRING, COMPTesslon + =« + =sf =g o
© 8+ C . 10485 . PIN~ spiral 1/8" x 3/4" < - g:_- BRI
9 138- 2033 FPIN- “splral, 1/4" x 1- 1/4"- R
10 ];29- 410‘_,--"6 NUT - wlng B oe e - '. R R
- 1} +196-. "45.- " ~WABHER - '13/16 SAE, plam SRR IR
: ¥2 /15- 612 " - BOLT - 3/8"-16: xa,/4"Nc Hexliead .- ~nten e
13 92- e-.-LOCKWASHER 3/8”SAE""
_'t SR - .DRAWBAR AND Tow HITCH .
s 0 ioade DRAWBAR - Bifch- -rr + < - TR o
. -'--1‘_& 15- 816 . BOLT - 1/2-13'N;C, x 1w - - Prrmme et
- 17 92- . 8. LOCKWASHER -- 1/2" SAE-x »rt e it
. .18 L1582 L BOLT = 1/2" 13- N.C.x 2- 1/4" R SRR
~19 25-?103 ' _NUT llza-—lar’xhexn...........-.-l,p'.'.
) ~";-u s - : oo e
: S T T ’ > ; i
. s IR
[ - ) ‘s : :‘
. - i 4 & N " . . '-" ‘-r
o ¢ . ; . :
. a_; .

LY -
- v w
o
T
LI R I
LI I )
'

« o a9
Parr s
L
LI -
“ae s -
« & r w o+ o

4w = m,a m
« .m0
RIS
¥ ede wce »
P
- ...
-

-
+
-
-
13
1
=
-
)

3 .
a e @ & s

.
- .. a
iy
<.
e,
= ete
i
w
~ .-
- -
N “
%
-
-

E

e
EREY
i

¥
3
@ t-
. -
o
B L
P
£
]
»
a
v
.
PR




. M a . ] by A ¥ - N N n
. ‘..—--4.. : ,-:,_ "f:‘ . ce - . . T
T - CASE‘ 150 AND 190 GARDEN TRACTQRS
o el b ;;-;__S‘l_?-'EED,‘- coNT:RQL:. S T e,
"REF. PART NO. . D‘ESC‘RIPTION : P <7 REQID
1 C 10755 | CONTROL - levgr- «7- - o e S T
- 2 - C 11231 = QUADRANT - §peed 'eontral »uml wov v v ioa s ol bl
C 3 C 1,.1230'. CLAMP quadranf_.v._. .-a_.4\|:..=:- .-:1:-_'-. ...... __... s e -:- ..
“4t 116<r < 177 5 "SCREW. - 1;4"-20.% 172", plated s 7577 4% v o e ia el
- 5 . 1317 350 - NUPZ 1,4"-20'N.EJ, et A A TS
: 6¢° 15-- 528 ° 7 BOLT - 5/16"-18 x 2-3/4" hex-,- :..'-.:{-: e UL R
;- 7 92— .. 5:7: LOCKWASHER - 5/18 SAE-- Mf - ves el ion 0080
8 25- 105 NUT - 5-1/6"-18 N. C.,chex' % . s - R P T
9 ..10562- - . KNOB - speed control, lever IO P R R I
10 .C g 10565 . - RING - stag- -+ =« <7 -7+ B I L SRR
) "~ 11, C 10538 SPRING 3 compressmn R T e e e
TA12.0 4105710 - - 'NYLINER -°1/2' 1D, %9/ 16% OD I T R IR R R
© 13 (1950 102 0 WASHER - 1/47SAE, plain. s e s T e
14 °132- ".26 . .. PIN': cotter,’3/32" xi/zn,.:':. R IR T
15, . 12—, '- 515 . -"BOLT“'—"rc'i hd Bguare. neck, 5/16*“ 18 % 1” e e
16 - 95-' .7 %7~ 'WASHER - ‘Sflﬁ"ple et SRR N
17 C7 11586*-“ LINK - weldméht.; P S
-l 1s C } 11588* LINK«- apeed control .-
. i * The two plece cmtrol 11nk a3 Lllu.atrated, replaces all prevmus types
e R “’BRAKE S E T
: 20 ' G ~r0309 . -PEDAL v brake : s i ' ;
i 21 “C 10891 ° ROD - brake-lock - - -1t
. Lo22 ‘132— © 26 - PIN'- cottber 3,327 x3/4}“ RIS
- ' -23 ¢: 11620, " LEVER - brake lock - SN ce

131 352 < NUT - ‘378" -16, selﬁ-lﬂckmg R
2.5 _c'10467.,,.RODEYE AR Ll e
.26 C-R:1153), 'ANCHOR, bprlng" A
27.%°C. 11523+ .0 SPRING; extemmn R I e Y SRR LI S
28 ,.C 10528' VALVE park and 3 I S R IR I SR

20/ .o AUNSS L .. -SPOOL Y R R
. -390 F 620’?5 QT RING ----- N \\N~ Cep s A e e e e T B e
’ 31" .'B " 18208 SNAD RING\ LT Fe e .'.‘.1;“._,-.‘;.:.‘_-:\-. e e el e
32 T otarrar” STOR-~ brake Fode s+ LoD 1‘- Lt
.33 ¢ 173_ +26. 0 ¢ 'SCREW': set, 1/4"x 378" N.C.' Cone Pt DRI A
34.. 11475 . O WASHER =7 SPIif@s © v oo v v v e e vie e g 2as i KA B
- 35 . A . 27410 - SO RING = ,brahe valve tc hydrauhc motor S e
) T o L O
- L ) P . . . .
. . ! PR - -
. ] - - S o -, .
Printed n U, S. &) - - o S e Sept. 1966 - et o
. ' ) o L : T S - . N \
& ) . # P h ~ ‘ ’ . ’ ‘ :




- S

ISR A CASE 150 ‘AND 190 GARDEN TRACTORS - 51
S I ) ELEGTRICAL WIRING AND HARDWARE o
L REF PART NO, L DESCRIPTION i : "REQ'D
* 1o C. 10474 “_SWITCH Hght «...v0uin.. S i 1 .
. 2 C 10397 LIGHT '+ generator indicator (with. 168dR) v v v S| -
.. -3 C 10460 ~ SWITCH -’ignition (incl. key and nut) (Keys not furnished -
R e mustbemade locally) o « caewu.s et et 1
v 8w A 11373 "SWITCH - ignition {(incl, key dnd But) « o v oo v v v vnn. .. P ‘
.4 A7 20346 . KEY - ignition switch (for A113'?3 only) R . % i
o, 6 C 10549 HOLD-DOWN = battery « ....:,... e T T TR
- L. 8 C 10461 BOLT - carriage, battery positive P e e et m s .| !
. 7= .7120- 419 NUT.- wmg,batterypositive......:...‘...'.... .......... 1 T
7“"8‘ C 10472‘: CI.IIP wirehﬂlder ---oo--m--o‘u----lt!-o---c-c‘ ----- 2
. .9 KO. 235187 . SUPPORT - starter generator adj, bracket EEREREE %ﬂ P
10 25- 105 NUT - 5/15" N.C.ohexplated . . o v i e d v s et ooned snnunn 2
_ - 11, 92-.. 5§ " LOCKWASHER - '5/16" plated .. . . . . e P N
S T 12 13-" 516 - BOLT - 5/18"1: 1" N,C, hexhd. plated. N e e, 4, -
. - o183 85— .56 ° WASHER - 5/16" plain plated . . ' . . ... S eeteane e U |
~ o ~14 - KO 235203- BRACKET - adjusting, starter generator ... ... ; e e 1 . g
BEFRS 15 A 70202 : STAR’I}ER-GENERATOR Delco No, 11919?0 S | -
-’18 . KO 235198 ~ SUPPQRT -~ starter, generator ... .0, ... e DEREDDRR 1 o
1825 21 . . 'LOCKWASHER'- 3/3"p1ated..;...‘......-'.f.‘..".; ...... . .2 .
R 18 o118~ 221'F  BOLT.» 3/8"x 7/8"N,C. hex hd, plated ... .. L - .
SRS T 195 120 HEADLAMP 12volt +.v.vaenn., Beetaeennana S .2 -
Seo 7 TUo20 TA 11276 - - GASKET S retainer Ting . v. .. ... R . 2.
A T "21‘-' A 112785 RING headlampretainer ............... D, 1
LT ST el 22, . 187~ 1008° . - SCREW - #6’31/2"panhd. self-tappmg cedraans RN
ety 23 ‘KO 230722 ;- .CONDENSER. . T PR EAS S
Lo 24 U KO 231281. =. COIL - fgnitfone & v o vt S ame e vt v a'en s o vl e Lelr
2B -192- .19 LQCKWASHER - 1/ 1 plated. Pee3 e ',-‘.\.‘;'-—._,. e e e a2
2 267 113-.- 1 -~ BOLT - 1/4%x {727 N .C. hex hd, plated B 2.
- 2T KOA235095 - CABLE - hi-tensicn ™~ ;.4 ... . < o .‘.., R T | e,
28" M 20007 - SPARK'PLUG - (includes: gasket) .......... e, 1 .
- 20 © A 27261+ | GASKET.- SPATK PIUE + 5 v v« oo n'sle o a e bo o ete s vra e ian]
30 A 21481 " ‘SOLENOID - Startirig. % .. . ... ... 5. T P
31 113- 101 ~ "“BOLT - 5/16" x 1/2" UN, hex hd, plated B 2
82 182~ 207 WASHER - §/18"plated.’..%. .1 v..uu v sni v, one0n2
33 . C 10838 - N‘UT - speed type UM .. el NI 3
., ) i N +
¥ Used on Model 190- tractor with serial nos 9805701 to 9605‘?51 a.ncl a.gain beginning ‘ oo .
: .with semal no, 9605964 and up. Lo L ' e RN T
Lo "' Used on Model 150 tragtor with seri.al nos, 9607001 to 960‘?099 and agam beginmng oL T
: with serial no, 9607394 and up, S Sl ; ' e
*x Used on Model 190 tractor w1th serial nos. 9505751 through 9605964 B U : v
SRk Used on Model 150 tractor mth serial nos. 9607099 through 9805964
* - . - ,: - . - ~ '," a 13
. et . " R A . Printed in.U. 8. A. e e Sept. 1666 ..
. - . ’ ) ‘ T s ;
- 5 ;
. : ‘g:} ) :,/ _ i i - )




62 - A . '
. - . CASE 150 AND 190 GARDEN TRACTORS . 53
N R
ELECTRICAL WIRING AND HARDWARE
REF, PART NO, ‘DESCRIPTION ) REQ'D
34 A o221 REGULATOR - voltage Delco No, 1118988 - -+ + v uvree..n, -1
35 187~ 131 -SCREW -.10" x 1/2", self-tapping flat head + +++ + RN R «2 .
8 . C 10470 CABLE - battery - positive to solenofd +» -+ +seesv e e v v nas 1
. 31 C 10473 CABLE ~ battery - negative to ground » -+ +«+ « - R I 1
38 C . 104T1 CABLE - solenoid to starter-generator - - ~«+ e sv o vevan. «1
39 C- 10985 WIRE ASSY - headlight to ground ««+--i+eevaanctcnnan.. 1
40 égg:. 409 NUT - wing, battery negative « + <+ --- 0 an ternnr P |
41 © 10469 BOLT - carriage, battery negative -~ - -+« seec-vovineg
42 ' C 10588 WIRE - switch to headlights, 40" blacky* « + » « « - teseanee IR -
43 C 10587 WIRE - regulator to light switch, 10" yellow = == » s «c« - - my s} .
44 C 10590 WIRE - regulator to solenoid, 4-3/4" black: » + « - ~ R 1
* - 45 C 10586 - WIRE - regulator ground to solenoid, 7-1/4" white+ « - v.v s s =+ o . 1
.46 - C 10589 WIRE ~-ignition switch to' regulator, 6-1/2"red + ¢ v v v e v 1
47. C 10591 WIRE - ignitioh switch to solenoid, 10" blug « « «+ ++ v v v s s ree
. 48 C 10592 WIRE - ignition switch to coil, 36" green « + + « « - - ramen e ERES |
i 49 © C 10585 - WIRE - regulator field to generator field, 22-3/4" black»* ¢+ ++ . 1 N
< 50 M 20764 BATTERY - 12 VOlt « s v eevsiacioeass S A .
‘ 51 K 533  LEAD - breaker contaect (incl, grommet) « v+ . .. O N I 1 .
R 52 220297 GROMMET - breaker contactlead - - - -+ cv e veceee.an. o1
53 . 173- 210 SCREW - #10-24 x 3/8" rd, hd,, plated + « .+ . AR e ad
54 182. 18 LOCKWASHER - 3/16" plated +«« 3 s+« s v "
G5 KO 232535 COVER - breaker contact « - =+« vsvavesvn..., SN EREREE E
56 KO 220174 GASKET - cover, breaker contact- - - - - LRI PP P o1 i
- 57 187« 408 SCREW. - terminal; #6-32 x 3/8" gelf-tapping« - .+ n+ v o221
. - 98  173-. 224 SCREW - breaker contact mtg. #8'x.1/4" N,C. rd, hd,« + PEURITINh
' 59 193- 5 LOCKWASHER - #8 interndl shakeproof -+ ¢« + « =+ +'s 3¢ 4wy 250 i1
ean 60 "KO 220475 - "3 POINT SET - breaker contact- - « AL I R T 1
- . 61 KO 220476 BRACKET - mounting breaker confacts « » + « « o -« » DR | ,
- - 62 KOX 389-1 ROD - breaker contact push- - -« ei's v s s e s ainansiannnl T
= 63° KO 275303 CLIP - breaker contact wire -+ . v ve ¢+ S N | o
I ot I e B - " 5
‘ e . ! &
| - a Ty -
s !g,
;\, !
- — “‘\”
T b
Printed in U. S. A_ \ ~ May, 1866




LN

" PR

REF., PART NO.

1  NSS

2 C 10860
F392- 8

"4 29~ - 105 .

10 NSs .
11 11- 840
12 11- 844
13 92- g
14 1295 105

ss
D8 WHEEL WEIGHTS - MODEL 150
DESCRIPTION REQ'D
WEIGHT - wheel, 12" (order as machinery item) . . ... veeed
BOLT - carriage, 1/2"x3-3/4" . .+ et yiunnenn... . .8
LOCKWASHER - 1/2" SAE std.. .. .. \q ------------------- 8
....... ...‘\.T................S
.‘\
HTS - MngL 190
NOR
16" {order as machiuery 1t,pm) -------- 4
3 X 2-1/2" e e it e -4
13 x 2 3/4" .................... . N |
AR st,q: ........................ 8
SRR 8
" .
-
3
%
-t .
/
ﬂ' ’ -
. |
B e

Printed in U. 5, A

s

NUT - FENUNC 1/2"-13

PR

T

-

D10 WHEEL WEI|

WEIGHT - wheel, 15"
BOLT - carnage, /2
BOLT - carriagé, 1/2'-
" LOCKWASHER - 1/2"S
NUT - FHNUNC 1/2"

CASE 150 AND 190 GARDEN TRACTORS

Sept. 1966 .




PAGE REF
NO. NO

NUMERldAL INDEX
PAGE REF.
NQ

PAGE REF

NO

PAGE REF

-

1

L it O N St i

'

e

F

>>>>p»»»»»b»»w>w>>>>>>>w>>>>w>>>>>>>»

40035
40035
40035
40033
7982
7982
-10326
11275
11276
11280
11373
20346
21481
25423
25441
25447
25461
27261
27410
27410
30064
35956
40736
40736
70055
70055
70056
‘70058
70061
70084
,'70090
70099
70100
70103
70108
70111
70111
70112
70117
70127
T0127
70128
70131
70137
70141
70142
70143
70202
702095
70221
70231
19233
70398
70463
T0463
70472
12000
72001
72002
72003
72004

d

L R -

!
!

i >->->->->'>->-b-b-&-b-b-?-b'b-b->->'>->'>-$

B

hl
¥

b-b-b-?-bnﬁnb-b'>'P->'>-m->'b->'>'5->-b'#'b>

72005
72007
72010
72011
72012
72013
72014
72015
72017
72018
72020
72021
72022
12024
72024
72025
12028

72026

72027
72027
72028
72028
72030
72030
. 712031
72031
72034
72034
72036
72036
72038
72039
72040
72041
72042
72043
72046
720417
72048
72049
72050
72051
72052

~— 72065 °
72056

72057
72058
72059
72060
, 72081
"72061"
- 72062
72062
72063

* 72064

72065
72066
72087
72068
72069
72070

41

39
39
27
27

27
27
27
27
27
27
27
27
an

41
41

41

41

41

41
41
41
41
41
41
41
41
41
41
41
25
25
25
26
25
25
25
25
25
25
25
41
37
31
31
37
31
37
37
31
3
37
37
an
31

=37

31
31
37
37
37

L]

3

»

>>>w>>»>>ﬁ>>>>>>>>»£>p>>»»»>>w>>w>w>»pp>»>>>»>>>>p>>b>»>>»@>»

4

72071 . 37
" 72072 37
72073 - 19
72673 21
72074 21
72075 21
72076 .- - 21
720770 -2
" 72078 21
72079 _ 21
7208 .21
72081 21
72082 * 21
72083 21
750840 .'21

72085 <21
72086 . 21

72087 - - 21.

72088 .21
72089 ... 21

%2080 21
72081 ~21-

72002- - 21
72083 . 21
72004 21
72095 21
72096 7 21
72087 . Ar

72098, - . 21

72099 - 21
72100 i3
7210¢ ° 15
72100 19
72101 21
72102 21
72103 21
72104 25
72024 41
72024 - 41
72025 - 41
72026 41
72026 41
72027 41
72027 41
72028 41
72028 . 41
72030 41
72030 41
72031 41
72031 41
72034 41

72034 - . 41

72036 41

72036 41
72051 41

72052 37 -
72055 37 .

72056 37
72057 37
72058 37
72059 . 3%

-

PART
NO. . =T

NUMERICAL INDEX
PAGE -. REF.

NO.

" PART

-

NO. ™ NO.

¢

1

ononoonooonoononooobnonoo

Fl

+

T

LY

C)C)F)f}(ﬁ()f}ffiafjfifif)C]C}C)fﬁ()CTC}(JC)(]CL()C]()()()()()()()()(?

¢

*

10258
10258
10259
10261,
10262
10263
10268,
10267
10268
10269
10270
10270
10271
10271
10283
10286
10287
10288
10289
10291

« 10292

10293
10294
10295 °
10298-

“f}ai.lOZQB

10299‘
110300 -

10301*

10302
10308
10309
10311
10311
10312
10312
10314

- 10317
10336
10338 " -
- 10343
. 10343
|10347 .

! ‘10348

10349
10356
. 10360
" 10361
10364
10370
10371
..°10372
10373,
10380
10393 -
10354
" .10397
10408,
~ 10413
- 10418’
10419

47
41

PL A

47
35
45 .°

]

a7 .
45+ .

45
27",
45

45

5-

43
43
43

51 o -

2t

45 ¢

35 -
35

s [
v N
v

nooceacnanonfanantaas AN

o

anano

/

oo

aonaanaadoaaaean

G

1

o

S
—
, -

ﬁik§iu

‘.‘m' )
D 19 o an e

. v

5. %

acodecocacnadaaanan

110421 43 - .
~10423 . . 437 12 -

“10424° - 43 15

_i427. 1T - 83
'10420. . 43, -5

16433, 43 . " 21

10439 - 450 15

10449 7 47 I5. . -
.-10450° 7 51 . -, BT R
10461, o - Bl 6 _
10485 7 (33, 84 . i

10{671fg';49 25 .
10469° " * 53 .41

%@10470';-"53 - 36

10471 7 63 - 88
10472 - 51 % g
10473 ° 58 3%

10474 0 617 .10
S 10479 19 VT
10482 a7 - TR 0

L

197017

. 10483. - 45 . 16 -
~. 10485 .- 471 .8
10487 - .. 23 -~ g
T 10489 43,137 .
10490 - . 43 14
10492 -+ =17 - r .
10493 - .35 28" -,
TTIO493. 0 39 . 1=

10495 7 35--— 23
10500 .28 15
10501 29-° - 15

710501, - 29 . 33 -°.
- 10802 23 .18 . .
110503, .- 28 .17

10504 ., 23 .19
10505 23 20

. 10508 - 23 .21

10507 - 23 ' 22

"10526 - 23 . 2. e
© . 10528 - 35 vl
10528 49" o,
10834 . 31 e BL, -,
. 1053% . -31. L 16. 0 -
- 10538, - 49, L1 T il

. 10548 51 5 ;

]

10552 31 .7

© 10559 35 O 84..

0562 49 .9

105657, . 49 10
10569 .27 .1

L]

o iQBTO 7.-1' -;‘271 _‘.,r %‘3
S 1067 ’ 49 .12
,10_575 :__'35 <.l 20,7

10576 ¢ 357 7.2
10585 53 . 49

10866 - .53 . .45
©1g887 B3 - 43

. 10888 gy 53 " 42"
10589 .~ 53 48

PAGE 'REF.



. . - 89
| . "NUMERICAL INDEX : bAGE REF NUMERICAL INDEX. L
PAGE REF.  PART ". PAGE REF.  PART . NO. NO. PART PAGE REF.  PART -  _ - PAGE -REF.  PART . PAGE REF.
NO. - NO. , NO. .2 NO.  NO.  NO: ' NO. NO. NO. ' NO. ~"NO.". NO:... NO. -, NO. .NO..
9 53 . 47 | KO - 220476 ° 53 . 81 KO *--235287 g.. 2 KO 275143 i 4" | KOX 366-1,_. = 9 23 71- 410 ‘
. g iggsé 53 48 KO 230011 7 20 KO ~ 235288 , & 16 KO ° 275230 T 3 KOs 3661 " - g z 71- ﬁu 13: "
C 10596 45 11 KO 230011 . 7T 43 Ko 235289 9 16 . KO* - 275303 _ 53 - 63 KOX 379-8 ° 9 19 . 73- 410 35 19
c 10657 - 19 6 KO 230170-8 ~ 7 16 |- KO- . 235290 © "9 16 KO 275341 "5 10 KOX 379-6 .. "“ 1I' ¢ 19 B3- ' . 55, a9 19
C 10677 5 18 KO  230170-8 -° 7 ° 38| KO  '235853- ‘13- 20 .KO - 275341 13 58 KOX 379-8 . 2. '13 27 83- 58 .23 26
.C° 10878 19 8 KO ' 230170-5 13 . -9:1 KO .. 235353 . 13 53, “ KO " 275341 15 58. KOX 379-6 1377 47 92- & 7 5
R C 10755 48-° 1 | KO - 230170-S 15 - 8 |. KO 235383 .° 15 ° 20 KO = 275341 -8 14 |, KOX 379-6 . 15 . 27 92-" 4 21 7
C 10836 51 33 KO 230722 81. . -28 | KO 235353  15% ' -u53 KO 275690 17 48 KOX 379.6. 15 a7 620 - 4 35 41
C 10860 55 2 | .KO .. 281032 - 7- 5 [+ KO . _123’5363_ . ':*17« KOA " 536 & 3 T KOX 389-1 + 53 82 - 92- + 5 5 17 .
E C 10880 23 °''1 | KO.. 231032 - 13: 50 |- KO 235417 "3 45 KOA 231533 53 51 M so0o 3 82 28 o 1
- C 10882 33 13 'KO 231032 15 .-50 | KO 235417 i5 45 - KOA 235095 51 2y M . 20184 " 58 50 92- -5 33 28
¢ 10883 23 .5 | KO 281052 17 .49 KO 235476 .,_1‘7; |58 KOA 235100 5 1 O . 9638AB 37 11 92-. 5§ 45 25
- C 10891 43", 30, |- KO 231281 . 51 24 KO. 235494 .- 17 " 41 -+ . koA .235139 9 10 R 15077 25 19 92- 5 49 7
T .G 10932 43 31 | KO ™ 231355 17 .64 | KO .235496.° .17 45 ... KOA " 235139-10 9. .18 .. R .15079 25. 13 92- 5 51 11
C 10935 45 4 | KO~ 232535 53 .55 | KO - 235526 . 9 .13 'KOA, 235256 17 59 R 15087 25 3 92, g - 19 19
C 109386 43 36 | KO .- 235003 § - 11 | .KO - 235526 J- 11 13 KOA 236283 15 7 B 1ooa e 0. o o
P Co - 710985 53. 39 .| KO - “235003 11 11 KO 235572 ° . 9 8 KOA 236303 13w, R - 12108 . Py 30 oy & 2 10
C 10987 37~ 32 KO - 235004 9 7 KO 235573 O 17 KOA 235327 722 R. :15106 25 1 92. 8 29 9
S C 10989 37 - 30 | KO ~'235007-S 7 40 KO 235631 -7 _.-10 KOA 235361 19 27. | R .lg148 - 25 16 92 g a3 o4
L C 10890 37 29 KO  235007-S . 13 10 KO 235656- ° 13 . 4 KOA® 2355690 9 15 R - 16170 25 30 92- 8 47 17
C 10891 49 - 21 KO  235007-S. .. .15 10 KO 235680 - .17 . 31. .KOA 235571 9 15 T 132g4 37 . 28 .g2- 8~ 55 3
- C 16 45 ' 26_| KO . 235008 7 15 | KO 235757 13 29 " KOA 23561 ‘9" . g W 50638 o a1 02. g 5n 13
. o 1230 49 " 3 KO 235008 7 38 KO 236757, - 13-  54:-.  gog 335616 9. 15 W 5083-S 11 21" 85- 5 33 41
) ‘ 11231 49 - 2 KO | 235010 7 19 1 KO . 235757 15 . 29_; CKDA 235646 7 25 w 5063-5 - 12. : 41 95- 5. 49 18
C 11205 45 1 KO 235010 T 42 KO 235757 15 -54—- KOA. 235646 7T 48| ‘W .. 5063:S 15 41 95- 5 51 .13
C 11332 33. M KO 235011 7 18 |. KO 235803 11 - -8 'KOA 235711 9 .22 .| W. . 5063-§ - 35 81 95- 6 17 18
T c 11475 49 34 KO 235011 .77 41 | KO - 235810¢ 13 5 KOA 235737 13 . 8- HARDWARE - CODE NUMBERS 1= 207 ia Tos
. c 11791 49 32 KO 235025 13 18 | - KO 235810 13 .. 55 KOA 235743 ° 17 © 61 11- 840 55 " 118~ 1 . 51 . 26
‘C 11523 49 27 KQ 235025 18 52 | KO 235810 15 -'5 - KOA . 235747 13 6 11 * pad 85 - 1n 113- : 3 17 12
C 11528 19- 2 KO 235025 15 16 KO 235810 .15 % ., .KOA 235747 15 6. 12- 518 © 49 7 15 113- ..3 45 - 21
'C 11531 4 28 KO 235025 15~ 52 KO 235811 11 7. KOA 235807 19 . 27 15 o0 33 tag 13- & 18 19
C 11533 45 14 KO, 235026 ‘18 R17 | KO 235615 15 . 31 KOA® 235827 1 6 13- 512 " a3 - o7 113- -8 15 19
C 11534 45 20 KO 235026 15 .17 KO 235818 13 35 . koA 235828 11 10 a ., -3 2 113 g 17 3
Ttk - C 11545 19 15 |. KO 235047 9 KO 235818 15- 35 KOA 235828-10 11 18 13- 844 . 27 . -9 113- 101 51 © 31
. : TTIs82__ 45 . 5| KO 235048 1. 8 KO 235820 15° 4 KOA 235845 19 25 13- . §52 B9 g 113- 103 19 13
., C 11582 A5 27- |- KO _ 235048 | 13 - 51 KO. 235826 i 14 KOA 235865 11 15 13- 820 33 23 113- 203 17 20 .
) C 11586+ 49 171 KO™ 2‘3504?“,‘*—1%‘;"11 KO 235826 7 37 KOA 235866 1 15’ 15- 420 L17. - 49 113- 205 29 17 .
Ly C 11588 * 4¢ - . 187 |- .KQO 235052 17 5~ 7 | KO “235353— -1 17 xoa __ 235867 1115 15- 512 23 7 113~ 205 .29 35
- C ' 11620 49 - 23 | KO . 235053° 7 °27°)] KO. 235889 11 - 2 KOA 235049 I 22 ~—15= 514 — — 45 23 | 113- 2068 13 14
o C 11635 43 3 KO 235053 7 50 KO~ 235890 1 16 KOA 235952 15 .8 15- 528 . 49 6. | 1183-208 — —I5——14— _
C 11636 43 1 KO 235054 7. 14 KO 235891 11 16 - koA 236205 19 26, 15- 612 - . 47 12 113- 207" 13 33
C 11637 43 - 2 KO 235062 13 31 | KO . 235892 11 18 KOA 275366 - 19 254 | 1s5. .gis " aq 16 T118- 207 ° 15 -33
- ¢ 11842 3" 1 KO 235084 17 52 KO - 235000 .17 39 KOX  22-35 9 . 12 ‘15- 824 -47.. 18 113- 207 . 5. 32
C 11843 3 8 KO 235085 17 51 KO 235950 13 23 KOX  22.5. 11z s t0a: 7y v |- 113 208 13 40
IR C 11644 39 4 | KO 2350868 17 50 [ KO - 235950  15° 23 KOX  25-55 17 63 | .25- 104 .17 | 44 . | .113- 208 15 40
N C' 11645 45 12 KO 235097 19 35 KO . 235951 17 11 "'KOX  25.87 7 a7 o 1o '35 g0 | 113- 221 23 24
g C 11845 41 36 KO 235117 7 8 | KO 235054 13 38 KOX  25.71 5 25 | 2o 1os a1 | 113 23 &1 18.
T C 11847 43 . 37 KO - 235118 7 7 { KO 23594 15 38 KOX  25-71 11 25 25- 105 : 23 9 115- -1 .49 T g
e e ¢ 11861° 43 35 KO  235125-8 13 11 KO 235955 17 -4 KOX 119.18 ' o 26 25- 105 45 34 115- 103 43 18
o C- 11683 ‘43 33 ‘KO 235125-8 15 11 KO 240013 17 -21 KOX 119-16 11 26 25- 105 49 8 115- 104 43 -19
" C 11865 19 7 KO 235175 .15 2 KO 240013 7 44 KOX - 119-16 13 37. 25- 103 &1 10 115- 204 13 - 28
D 32477 25 25 KO  235125-8 , 17 ‘62 KO ~ 240282 19 19 KOX 119-18 15 o 25- 108 bt 18 115~ 204 " 15 25
: F _ 19645 27 12 | KO 235175 18 2 KO ° 270889 13 3 KOX 271-30 9 24 25- ‘108 29 1 128- 12 35 29
| " F ' 82075 49 30 KO 235198 51 16 KO 270889 15 3 KOX '271-30 11 24" | 252 108 29 30 126- 12 - 38, -9
SR S LG 13827 39 14 |' KO 235197 . 51 9 KO 271077 13 1 KOX .271.30 - 13 3| 2o 2o4 - T 126. 22 23 18 -
- KO- 220174 | 13 49| KO 235207 11 8 KO 27077 . 15 1 KOX 271-30 13 . 48 25- 1510 .21 g 126- 111 25 | 24
~.KO-220174 -~ 15 . 49 KO . 235203 51 14 KO -2m111 19 254 KOX' 271-30 55 a4 S5 oy NN 129. 37 17 g3 -
KO 220174 53 56 | KO - .235260 .25 34 [ KO 275068 7. 28 KOX 271-30 15 48 41- 18 13 13, 129- 4101 43, 11,
KO 220297 . 53 . 52 | KO- . 235277 ‘17 . 56. | KO 275068 7 49 - KOX 293.4 13- 12 | 4. 18 15 . 13 - | 128- 102 . a3® .1e
- KO 220475 53 60F KO- 235278 17 97 |- KO 275087 7 . 28 KOX 293-4 15, 12 61- 510 5 - 18 129- 105 55 4
S LT . - : . L C e - ) - - KO 275067 7 49 Kox . . i -,. -

293-4




NUMERICAL INDEX.

PART PAGE REF.  PART, PAGE  .REF.  PART - PAGE REF.
- NO. NGC.  NO. NO. . NO.- .NO. ° NO.. NO. NO.
IV 129- 105 - 55 14 192-. 18, 15 - .. 18 219- 1 31 13
i - - T129- - 409 . 5 2 1925 . 19 43 10 219- 8 29 14
i - |29— 408 .53 40 1922, 7419 . .51 - 25 | 219- 8 29 3z
. . 120- 410 47 10 192- 19 17 . 2 219- 14 27 18
. izg- 419 51 7 192- 17 .9 221-- 2 13 . 28
129- 501 27 8 192- 19 17 13 221, 2 15 26
131- 176 . .. 43 20 192- " -19 17 46 221- 4 33 10 -
131-. 350 49 5 192-. 20 19 12 o222~ 4] 19 3z -
- 131- 351 . 43 L4 192- 20 Y. 43 17 © | "222- 101 19 - .33
- 131~ 352 49 24 192- 20 51 32 222- 112 19 . 34
- 132- 24 23 4 192- 21 13, - 15 222- 4021 © 19 36
. 132= 26 - | 49 14 192- 2% .13 24 321- B46 43  -28
. "7 132- 28 49 22. 192- 21 - 13 32, 321- - 847 43 29
T 132- 47 29 T 192- 21 13 39 '
132- 47 29 24 192- 21 15- 15
. 132- 73 29 8 192- 21 15 24 - T
©132- 13 -29. .27 192- 21 15 32 -
132- 73 31 ‘9 192- 21 15° .39 . .
132- 73 31 15 192- 21 23 23 - 7ok ;
132- 91 33 . 35 1922 21 . 28 T 18 .
13- 102 ° 33 11 192- - 21 29 34
¢ 138- 134 .41 . 6" 192- 21 a5 33 .
s.. .. 1380 124 41, 30 192- 21 51 17 - -
oo .- r .138- "2002. . ' 33 32 192- - 28 - 25 35 B
- © 7 138--2083. - S 47 e 193- 5 53 59
ST 141- L2 ) 23 6 193- 8 45 17
o < L. 1412 B 29 T .8 193- 9 .45 7
G S 3 SR A 29 - 25 . © 193. 29 '35 8 .
PR C e 166-- 8- 37- 1 193- 29 41 5 . ’
) - 166- 8 . - 37 2 193- 29 41 29
oNews . T vo 186~ 23 35 5 L 193- a1 . . 83, 217
T T 1e8- 23 41 4 193-  *52 35 37 -
. o 186- 23 41 28 | 193- 60 5 » :
T . 166- 531 41 20 193- 80 19 29’ ., -
RS ©- - 166- 532, 41 44 193- 70 17 .36 i
. ’ ’ 166- 561 35 26 195. 17 23 - 10
169- M7 21 42. - | 195- 45 29- 9
171- 209 ° " 35 36 195- 45 31 8 -
173~ 207 45 18 | 195- 45 NN L A 5 |
173- 210 53 53 195- 102 49 . 13 -
173- 215 19 4 195- 512 5.0 9 - -
. 173- 224 53 58 195- 515 7 8
_ 173- 237 ‘25 27 195- 515 17 43
L 175- 400 43 9 195- 522 23" 25
T 15— -4360 17 10 185- 545 13 36
| 177- 131 5 T |- 195 545 15 36
} 177- 131 17 37 205- 27 S & e [ R
o178~ - 267 . 49 33 205- 27 7 15 - 30 I E—
‘ : 178- .26 49 33 211- 3 - 21 18 ' ,
- 182- 509 - 45 6 211- 9 27 28 et -
187- 131 - . 53 35 214- 253 19 9
187- « 408 . 53 57 217- 200 19 20
L 187- 1008 1%, 29 218- 445 35 18 s
. ©187- 1008 51 22 218- 493 35 3
192- 8 25 14 218- 494 35 12 :
) 192- 17- 25 15 218- 1056 35 22 ‘
192- 18 = 5 R 218- 5006 35 = 25
192. 18 17 54 218- 5008 35- 11 ]
. * ..+, 192- 18 25 28 218- 5059 35 24
CLo. .. 192- 18- 53 54 218- 4108 35 10
: ©o192- 19 13 18 219- 1 31 4

" . o

x_JngersoII Eqmpment Co., Inc.

" "
o -
¢
o - .
P
- X A P
3 w & -
Y S |
LY * - -
" = * - - -
. » ;
-
il & - N
- g .
. 1
- - - - - -
3 -
[y
B “ A
“
. N I -
ol - N )
o
v - 4 ! -
- L]
.
.o .
s . [y
. b ] p
. S
. LR . .
2 v a -
B -
@,
L)
PP} . 5 . ,
r . " 4
. \ -
W
L =
o
K B .
- . ' -
. . ® -
-
- B a7 = )
! - H
- N &
-
“ h e
.t : . _
- ‘ ‘I a
- o , .
- e L
" Bl
- " 3
. " 2 T,

'.s s . . .




i} ; PARTS CATALOG NO 990
- Thls catalog covers parts peculiar to 1|1e T- QO-
Utility Transporter. ' ) .
Catalog No. A977 Model 150 and 190 Garden
Tractors must be used to ascertoin pagt =
numbers comman to both machines. .y T
TR :“- k
. P - '
3
’1 ‘ - -
~ !
I ﬁ ° - . . -
MODEL T9O - - : :
N i : ¥ S .
. . UTlLITY TRANSPORTER" o
’ )
i rre———
T J. 1" CASE ODMF’ANY Tt et .
. T— ,.Racme,‘ WJséonsm.

USA:

Pt 7

.
f
.
LY
o
v )
-
-
® ]
.
1
L
-
v
L]
u.b‘ -

;v 7" ALPHABETICALINDEX
BERE: - T

) P PAGE
oL Brake :..:.... R n. ::\Fﬂ'
’ ' Drawbarand Tow Hltch I

GRID

P 11, - FN
Electrical W'rmg and Hafdware '

13-15 « F14-G2
" Front Axle

S . F4
Hoed, FrarneandGn]je-_-’_ - 3“" K0
Hydraulic Drive Momr ..... " . F8
B = . - Hydraulic System

-

- F8
. Transmlssron and Fmaf Drwe .- ~ F6°

J
) RS T ‘NOTE See grld A‘! for models 150 190
o :"ﬁ"“": :
-~ 1 o - a
- - L3
T .. .
. ."‘ _ .l RS
- FESNY 4
A al s - (3 r
- * AT 0! - "
- " " N ‘ =7 - - ’ -
E) 'a-g - " o N = T . * 4
- .o .

7
........ e 3 . F4 .

o Seat, Fendersand ToolBox ) .7

z T 5

t e




' CASE T-90 UTILITY TRANSPORTER - - 3 .
> . FRONT-AXLE® - .= ~ ~~ .o 2.
EF.-PART NO. DESCRIPTION *~ - -1 = =7 = “ppop
11554 SPINDLE - right hand (In place of C-10215) » “~ i vu's il vnn o 1
11555 SPINDLE --left hand {In place of C- 10217] N R T .

ot
LT
R

10415
- 11035 °
11036
11037 |
11038

SUPPORT - fenderbracket R SRR Y}
FENDER—front ..... . ......".._....._........2

(See page . 29 #A977 Parts Catélog) -
o R S .vt}n‘ .
H._f_b RAULIC svs"i_'_r EM . .

- MOTOR - hydra.uhc (In place of C- 10270)- Se T T
" TUBE - frt. valve port to motor (In place of G- -10268), + IR |

TUBE - rear valve port.to motor {In place.of C~10269) - 7w . .. « 01

TUBE - trans.” to heat exchanger.(In" place of C210267) . .- ... .1

- TUBE - pump to transmlsswn {In place of C-10575)% -+ oo v % - 21
R . -

- .

- PR - ' “ i . a ¢
“ S ° o . Tt - o '
o - *
ris: ) . e R -
(See page 35, #A977 Pa ts:€atalog F o« s
, : ] eLTET - o
. EEE S Pt - = . + -
T " N - F - % W
Ty T, = 2L w & E ma™ .
s T -7 S S T
. - ML - - - . "
= s -4 -
= _ Toa F . P » - A
-5 - - - . . PR
- - - o a o
. e e
- - . T %s Py S
. '- - . P T A A 3w =
T e . z WI.oJe i L
: : . P % LI
. L T N -
- :
- - oo Ly L =
-, P
N ’ & . e . R N woal
= a Lo .- e ,.-:"‘rﬂ -, PR
* P M s ) - -
il . s -
T e -,:‘:% P - ) Tt
. Foel R Fem 4 ve
- .__l' [ A - -
wooe N
: SR L L
- . N - -
B
~ .
&
.
- -
.
- - »
s
. - L - '
e, .- . -
. .
-
- .
- -
- i) - - .
. L
. ;
. . .

- - - .. February, 1967




CASE T-80 UTILITY TRANSPORTER

= A

"TRANSMISSION AND FINAL DRIVE

%

f [N

REF. PART NO. * DESCRIPTION - : . REQ'D )
C 11562 ° SHAFT - axle, right hand (In place of C-10288) « = « « + = = 2 =« o4« 1

C 11286 COVER - transmxssmn case (In place of C- 10296) ----- e 1

C 11055 "LEVER - shift (In place of C-10254) + =« =+ +'s s e v v v e v I

138~ " 155 PIN - roll, 5/16" x 1-1/4" « « c v et o v e it it e anan R | ST

164- 39 CAPSCREW - 5/16"-18 x. 5/8” F.H. hex socket S me e 8

10562  KNOB - shiftlever- .- - - .-u... . T 1

10565 RING - Star « « - - » - e e e e e e 1 -

11585 . - PLUG - special socket head, 3/4 NPT« v oo R IR S

11043 TBELLCRANE »+ s 0«5 a=aas R e e it e e e 1 -

11048 LEVER - shift weldment - « « = - « - . R e IRV |

] 70055 JOINT -ball~--=«=--==++ R ¥ AU I PR e e e o '

1‘1 25_ 118 NUT-I/E"ZDNF""""""':- ...... R 1 oo

12 92- 8 LOCKWASHER - 1/2" SAE std,* * + -+ = v o v o v avns R 1

13. ¢ - 10997 SPRING - extension » »+ « v e« et i, 1

14' 14‘l~ 4 Pm - clev:ls ............................. * o+ n e oeeoa . 1

15 132~ 26-. PIN - cotter, 3/82" x 3/4"s -« s o mrre v v g 2

OE=3JM WD s DD

ZmOQQQO

o

16 C™ 311044 ROD - shift-»++ = c v v v v s easaa o A R 1 !
17 . 195-- 104 WASHER . 3/8" SAE plain, plated.- SR I T 1 -

N
R - ° °
" . R -,
. e -
- (See page 33, #A977 Parts Catalog) : 2.
- R .
A -
o
& - .
- - £y
- . - . y
- ~ - v L] = -
- a . L) £ -
T Iy ’ v b " " -~ s T
- o - -
- - .
F R R “ . - - .
R b * - = - .
- . . -
: - R T .
~ e
- - A <. ~ .= * .
N e - T -
- . Tl - . -2
- T teo. £l “
o™ - L . L= s “w
- : - - = A L3 -~ -
- - w;’ ~ - B w - LS
B f . - .
A 2 @ - % T ° -
- -5 S H e - i
kN . AT S < - A -
- b - v, ~ L -
v . N . B - T f
- = -l - % FL
P . PN .
o - - = .
= . - L ® te P Y - N
" . - - - - - Al
. = - - - . =
. o .
- L - - . u\ ‘\_ e m
- 11 h ° -
. £ T L . . . 3
- o 5 . .
. . . * S.B‘ e , -
i = 4§ “ T >
- -
k- N - N -t
e - - Y omo - - -
- o . e S N
. P -- AL
S I
L T 5, * T .
~ v va ER Rt T . oL .
z a - ~ ~ [P -
el - d - -
- . v . .
. 1 P -
- ot - T e ~ - .
- AT 4
“ ’
- . ' 3 . i "
b
.
- -
. -+
Q h’\
’ ‘) - - a2 o .
)" S - - e m - R -
- - = - - % * - -
-
N 2
i ) - wOLLE
= - . . - s - A . N
. - ST
ae :
~ . \‘ . . Ji
f . 5 - . . ‘
3 e - L B -

Printed in U. 5. A. N L R L " February, 1967



f ! - - B
- . .

CASE T-90 UTILITV TRANSPORTER

L} . tar
. . 2

SEAT,FENDERS AND TOOL BOX

. # ] 'REF. PART NO. DESCRIPTION ) REQ'D
.7 1 - 11569 . CUSHION - seat - - - - - . e e ba e S e e veool
. . * 2 C 11570 BACK -~ 52t « « ¢ ¢ « 2 o+« e hse . ot s a e mee e t e e e 1
: "3 198-. 517 SCREW -1/4"-20 x 1/2"Hex Hd, w/lockwasher- ---------- -+ 26 -
; -4 113- 424 BOLT - 1/2"<18 N.C., hex hd., plated « - - - - . . Caee e 4.
; 5 195- 106 WASHER - flat, 1/2", plated- « ++ « oo v« s+ e 4
: N 8 192- .23 , LOCKWASHER - 1/2"SAE, plated« + « « v« e s v rrereenend
) 7 . 113- 207 - BOLT - 3/8"-16" N.C. x 1", plated »  + « s « <+« «« v 1 1. ceeed.e2
L : B 129- 103 NUT - 3/8"-16" N.C.,.plated =+« .. I I
: . S 192 21 LOCKWASHER - 3/8" SAEplated « - - -+ v v ovnnean o P2
. 10 C 11571 BODY ~T€ar -« « =+« e e et e .1
s 11 C 11572 COVER ~ center-- ... e e e et Ea et s e aas o1
-12 C 11573 PAD - foot, R_.H........ c e bt e t e e s e s -1
-13 .C 11574 PAD~fgot, L. H .« v e et her e 1
. 14 C -~11575 ' COVER - tool.boX. - « v - - - - ‘et e e L L
15 - C 11576 GATE - talla.ssembly........,..-..; ..... vee e seen.l
- - .16 C 11530 LOCATOR - gear shift « - -« o evvvv e ann ., vee el
1 175- 400 SCREW - 1/4"-24 x 1/2”-truss head slotted e e s anaaasad
’ B i : (See ‘pa:g‘é‘ﬂ, #AQ'?'? Pa}i_:s Catalog)
b . - B . i
y " HYDRAULIC DRIVE MOTOR : 7
’ C- 10415 MOTOR - hydraulic drive (In place.of C-10270) » « vee v o o v .. T
< C 11827 GEROTER SET - 1-1/2" thick {In place of A-72112)-. . . ... .. .1
- | —E=——+F828 * SPACER - cplg. drv., 1" thick (In place'of A-T72113} ... .... ... 1
166- .534  CAPSCREW - ferry, 5/16" x 2-3/4" N.F. (In place of 166-532). . .7
) ’ ,‘a— . ’ . . A L 1 1 -
. -7 (See page 41, #A977 i’éyrts Catalog) . - S ° ="
a i @ , al b . . c
- o T -
) ) LT . 1 ) - . .
. #
e i . ) .
. Printed in U, S. A ' * February, 1987
. B r - = . e
[}




S . - . e o - L
¥ - i | ' "
CASE T-90 UTILITY TRANSPORTER : 9
L | o . _ HOOD.FRAME AND GRILLE

o 3 n ' EF. PART NO, DESCRIPTION REQ'D
SR .} o : , , C 11560 FRAME - (In place of C~11018)- =+ + + + + s+« -+ Pereeeeeeet]

; . ~ u ) . . o C 11267 BUMPERASSEMBLY"“---"”'-----""---'7--"'1
115- 507 BOLT - 5/8-11 x 2" plated - - - - = - R R 2
115- 204 = BOLT - 3/8-16x 1" plated =+« < ----- . Cenaeea .
131- 387 NUT - 5/8..11 se]_f-lockmg- T P e e e s 0 B

~
o Lo

) L ﬂ . f o 131- 500 NUT - 3/8-16 self-locking: - - - - - - e e 2
- ‘ - R S o - '
3 i - - . Lo CE
A - . (See page 45, #A877 Parts Catalog) .
- . ’ o \\ .
1 + \

. v ‘ : ’
. . . - by
. : N . S . s .-
. . ) . i ne T |
. . . E} " -
- - "
. - . . v a s = . . . - L '

’ ‘l
- N .
A — b . 1
» h ]
- * \‘
] . N
& ‘ @ 1
g 5
i -
4 - _
. v § .
e f ‘ -
'
+ *
.
.
- W
. N
" . 1
- . ' 1
w 4 Lo ' ‘ ' *
- ' '
. bl
3 - it ~ |
- ' i
] i = ’ ‘
- ; :
- i
‘ ‘
. - 5 :
- . e - . :
“ -9 - . [ r
= R /\ - L | -
X -3 . )
. -~ - 4 i
i i - = -
° . —
|
“
o
I A
.
> i M °
N ‘
- : s ’
L | ? .
- - - -
‘ .
o ) al - | ! +
- !
- ¢ - L)
» - !
» i 4
M ° - o
N .
1 ' ’
- ¥ £
1;.‘ P * ) 'bn )
.} - - i’ .
i 4 - a e
. .
. P t = '
’ - n 1 -
~ = . - - , . %
R - 1 N
P D : ‘
B = v
. . . : : Printed in U. 8. A, " g - February, 1887 -
. ; - . R -
- " . - - . , +* E :'_@L -
- . Lo . . ” ! N . ' ¢
.
-5 L - - - i - ’
. .
L. - -

-



10

R CASE'T-QO UTILITY TRANSEORTE.' R 1" -

; DRAWBAR AND TOWu-HlTGH
UREF.PARTNO, . . "' DESCRIPTION .- REQD . . A

S C 1657 . DRAWBRR hitch {In place of C10448)+ + « + + - < - - . R A
42 113- 208 - "BOLT - 3/8"-16 x 1-1/4" N.C., plated .+ « « « =« » « « « cealaeliz
'3 -129- 103 NUT £-3/8"=16 N.C., plated -+ « + =« 5 o« eneesns R R
4. 192- 21 - - LOCKWASHER - 3/8" SAE, plated :'....... T B

‘;__" i o (See page 41, #AéT‘T Paiur‘té.'cb.talqg) \\\.

s i ":. - - B - . T, _:n; : .
T, BRAKE Tl )

1 c 11‘351‘ LOCK = BIaKe « « « v o v comm v e e e ewteaae el
2 C 11553 PEDAL - brake (In place of C- 10309) --------------- DI |

. 3 C 11559 ROD -brake « » o ¢ o v nuvunnns T B |

(See page 49, #A977 Bafts Catalog) i

Printed in U. S. A. | February, 1967

N
.
‘ ! t
]
o



@
L]
! - ®
"
'
» »
’ e
T
51 - ™ “
-
A
-

e
.
i
.
i -
. .

»
.

CASE T-80 UTILITY TRANSPORTER'
\_/-/ .

ELECTRICAL WIRING AND HARDWARE

REF. PART NO,

aaoaQac

10474
12209
11249
- 12684
12683
10549
11-° 512

. 129- 419

11- 412
129- 409
KO23519

128- 10

192- 20
113~ 1138
195-. 520

© K0235203
A 70202 -
' K0235196
192- 21°

113- 221
A 24572
A 11276

. A 11275

187- 1008
K0230722
K0231281
192- 19
13- 1
KOA235095
M 20007
A 2725
C 11247
C 10472
C 10836
187- 131

DESCRIPTION REQ'D
8 SLght <o e e i P A At
GHT - generator indicator (with leads) - - - - -. .. sl Ll 1
ITCH - ignition (incl. key and nut) )
KEY ¢+ o ccreesaaccnnn A v s e s srerasaaad
NUT - switeh, - e+ v evenononanenas veccsneronenaal
STRAP - battery hold-down = =+ =+ == « =« = v et e e s et v e 1
BOLT - carriage, battery positve - « v -+« + o v o v s bem e e 1
NUT - wing, battery positive- - - + » -« - - - .. e 1"
BOLT ~ carriage, battery negative. - -+« + =+« -+ - . R |
NUT - wing, battery negative -+« -+« v e v v v e - 1
SUPPORT - starter generator adj. bracket « - -+« + e = v v v = v n v
NUT - 5/16" N.C. hex plated =« --+ce-ovnrennroncnn-4
LOCKWASHER - 5/16" SAE Std, =« + v v eeerednuarsvrannn 5
BOLT - 5/16"x 1" N.C. hexhead plated: » <+ v+ «v v v o v e v s ncn 3
WASHER ~ 5/16" SAE PIAIN = = « + =« c v e vernonnennennsnn 1
BRACKET - adjusting, starter generator - -+ -+ -« I IR |
STARTER-GENERATOR - Delco No, 1101070 - - = =« + v oo s vz o s 1
SUPPORT - starter gene_ratc')r. B I I 1
.LOCKWASHER - 3/8" SAE std. plated - - - =T« =« e vecvvenn. P2
BOLT - 3/8" x 7/8" N.C. hex head plated - « « cv cw s v n v 2= n- - 2
HEADLAMP - 12 volt -« -« - .« e e e ettt 2
GASKET - retainer rifig « - - - - v« « o - -+ e 2
RING - headlamp refainer - « « = - - v v o vt v i it vt p i n e 2
SCREW - #6 x 1/2" pan head self-tapping « « + « =« <= =v s ovsos- ¢
CONDENSER + -+ = = v v = 2 v = & Cmm e m e re e e e 1
COIL - -ignition - - - - - . T cee e e 1
LOCKWASHER « 1/4"plated - - <+ s v v o v v v v s ai v svm " -2
BOLT - 1/4"x 1/2" N.C. hex head platéd - - - + « v v e - o - v s s v e 2
CABLE - hightension : » « - v« v« v vt vt v ioe i aacrr vt ssn 1
SPARK PLUG - (includes gasket)s « o s o v it i i <. 1
GASKET - spark p]_Ug' .................... e e e e 1
SWITCH - Starter- - = « - ¢ = s =t s v o n s 0 s s v m o nm s === . .f -1
CLIP —wire holder- « « « « « = « s = s s « Y e s er e e e a2
JNUT - Speed type "U” ............. P R 2 )
SCREW - #10 x 1/2" flat head self-tapping - - -« .- - e o2
' [ %
. - %
. $ ¥




a . - = . = | ————— —
- CASE T-QO uerrv TRANSRORTER ' L 18
= . E_LEC'TRIGAL WIRING AI'?ID HARDWARE Lo
= K . L. -~ “1_ ] v ll
REF =PJ‘L'RT- NG ¥ - _DESCRIPTION ) REQ'l‘DN
34 ., A ‘70221‘ "' REGULATOR - voltige, Delco No. 1118988- - .. .. .. ... PR |
35 S C 12197% CABLE - battery-to starter bution ..... T cer e 1
‘36, C 12198 - CABLE - batterytoground « opm = e e v o evven. . L |
37 € ~12198 - “Z 'CABLE - starter-hutton'to gefierator. - - -+ .. ... .. e 1.
38 .°C 12193 - WIRE - regulator ground to starter button, white, 12" ........ 1,
39 C 12184 ° " WIRE - regulatdr to light switch, yellow, 19"~ . . . . . .
40 C 12269,-gWIRE-connectortohghts,black-.-.-'----m------s---'-l
41 C 12270 WIRE - lightsto comnector. . « .« .o e v v aln... teesreaasl
4z C 12195 . WIRE - ignition switch to ‘régulator; red 8-3/4m. ..l EIRIR
43 C 12196 . -~ WIRE - regulator to starter button, black B ... Ceesaal
44 C 12192 - "WIRE - regulatdt to generator, black, A e NPT
45 - C 10985 -z WIRE ASSEMBLY - headlight to groux{d e cieeaal
46 °C. -10592-. ... .WIRE- ignitioh switch td"coil, green; 36" et w1
SQ‘*M 20164 - -»BA.T‘I‘ERY-inolt....-a......,., .......... R |
51 * KOA231533." :L~EAD bréaker -contact ‘(includes grommet)- srma et naeal ,
52 "KO220297 .. . "GROMMET - breaker. cqntact Y I & oo
53 173- 210 s?::m-:w . #10-24 x'3/8" ¥d.-hd." pla‘tecl-q...........;......-4 —
54 . 19205518 "LOC‘KWASHER 3/16" plated .. :a . fuh ..., e 4 e
.55, KO232535 . ' COVER - " breaker contact: SIRFON A e D B
56, KQ220174" ,;: GASKE#I‘ - cover, breaker: contac?._. R L I |
‘57 187~ 408 " -"SCREW. - ==termmal #6-32 X 3/8" delf- tappmg ..... e 1-.
58 173- 224, - SCREW™-.Breaker contaqt mtg. #8 x /4”NC rd.hd. ........ 1 s
59 .193- B, > . LOCKWA.SHER #8 internail . shakeproof e e I |
0. KO220475°. 0 POINT SET - breaker contact .. . fovannans T .
61 KO220476% - BRACKET - mounting breakar CONEACES <« v vw v e e Sl ]
62 KOX389-1 - ROD - breaker contact push. ... ./v'... el ?.}. e e 1 .
. 63 KO275303- : CLIP - hreaker contact wire . .- , .......... e 1
- 64 - 124- 102, . . NUT- FHNUNC 5/16plated . . .. .......... i eed e ares 4 s B
65 192~ 20 . LOCKWASHER- 5/16 SAE std -plated B e . 2 :
66 - 175- 403 -, -SCREW - 1/4" N.C. x 3/4" truss head plated « . ohe el 2 o
67 129~ ,101 ;- “NUT -"1/4" FHNURC.plated.. "« ... <. . . .. R -
88. 192- 19 - .. *LOCKWASHER - 1/4" plated™ -« v uen ... P . v
69 195-° 517 - ~WASHER"*plam1/4"p1ated......"........’-;..., P | L
70 C 1583 : * “SWITCH - stop. - « . - - e a e 1‘:11
70 120- 365" - NOT .- 1/2"-20 Jamg hex* « v =fmis e mn e e v B0k i g
72, A 19581 *-* HORN - with nut and. bracket RO L sl
7 T 11584‘... SWITCH - horm, « = = -« -« - c b il S .....—...‘,-.'.,.1 -
74 C 11254 ‘LAMP - white, tail (with grommet w1thout pltlg Abd leads).-. PP |
7% € 11255 = LAMP - red tauI Awith grommet - w;thout plug anﬂ leads)- DT B o
76, C 11609 - WIRE - horn to bton- AR SRR I RIIEE PP O i
77 11610 WIRE - horn.butfon to starter switch. -} -~ - - » _‘-‘ e e el
8 11611 - WIRE - implement switch to 1mplement ight- - - - ..
79 11811-° ~ WIRE - headlight’smt‘ch tg tail Hght . .4 ..o o vt

11612 -, WIRE - implement light ‘and{ail light to ground .

o
o
Lo0QOa0

11613 7 start switeh, to, stophghf smtch ; r :
82 11614° me stop- switch to-dight - - - .. 2. SEREE R
vt -7 . -n: - . S
= . -;‘ ;' . ?'; = o . 3
e o )
Printed in U.S.A

February, 1967




~ N v N - ) )
. - ' o B0 - . N “3
o . R - - N n:_ 5 . -~ "" . .
. . e gt T o . ‘. 5 : i L e - ,J‘_ - - . . . S z
18, _ S - : e Ve 4 . |
- - ol - LR " E “ "
’ NUMERICAL INDEX ST e e - . - : s "’5; o S < PO
PART " PAGE REF, PART PAGE -REF. PART "~  PAGE REF. - _ - ’ ‘ - LT e LSl
NO.” _NO. No. NO. NO. NO. - NO. NO. NO. _ ST . s g e .
" R T N - - “ L ; s 7 A
A 11275 13 o217 C 17657 "1 1 166- 534 7 . ) ] R . R RN ]
A 11276 13 20 " ¢ -11827 7 173- -#210 15 . 53 ) . o ~ . - N : S
A 19581 - - 15 2 ¢ 11828 7 173- 224 15  * 58 . i L R Tl SR e )
A 24572 13 19 C 12192 15 44 175- 400 3 5 ) - T TR .. . -
A 27251 13 29 C - 1519% 15 .38 175- 400 7 17 . oo R C ) ) LT R S
A 70055 - 5 10 S C 12194 15 " 39 175- 403 15 56 ) Foe ’ R ' g Y oo LY T
A 70202 13 15 Cc 12185 15 42 187- 131 13 33 . “ . -3 Yoy e
A To22¥ 15 4 - C 12196 15 43 187- 408 _ 15 57 a = ‘ o i . -
| C 10415 3 c 12197 ° 15 35 187- 1008 13 22 - T = - gy, LT Ut o .
C 10415 T ¢ 12198 15 g 192- 18 . 15, 54 — N - -t ’ e . =
C 10472 13 31 - ¢ {2199 15 37 192- 19 13- 25 R T S
¢ 1474 13 1 C 12209 13 2 192- 19 DL 68 > ) e F e AT .
¢ 10548 13 4 C 12289 15 40 192- 20 13 11 . - R a7 -
C 10562 5 5 c 12270 15 41 192- 20 15 65 - : T L ey oy LT
C 105835 .5 6 C 12683 13 3B 192- ~.21 - 7 9 . i 'r; Foeoo 7 et -
| C 10592 15 48 C 12884 13 3A 192- 21 11 4 B . Toa TR e - )
| C 10836 13 32 KO 220174 15 .56 t92- 21 13 17 1 - ) LA R S
| C 10985 | 15 45 KO 220297 15 52 192- 23 7 & ’ L T . T i N |
| , C 10997 5 - 13 © KO 220475 15\J30 193- 5 15 58 - ; o | R R
; C 11035 3 : KO 220476 _ 15 61 * 193- 3517 7 3 - : : S T e . - i
C 11036 3 KO 230722 i3 23 195~ 104 5 17 . . - e LTELETRALL D R T R
C 11037 3 KO 231281 T 13 24 195- 106 1 5 ’ : TR -0 DL i s v ek ’ s
C 11038 3 KO 232535 .15 55 + 195- 517 T 15 69 - : ’ N - T - - R Ly - -
T ¢ 11043 5 ] KO 235196 .13% 16 195- 520 13 13 ; ; . .o . . LI
.C 11044 5 18 KO 235197 13 - ; ) . T
C 11048 | 5 8 KO 235203 , 13 14 : - ¥
. - € 11055 - 5 .2 KO 275303 15 " 63 R .
€ 11247 13 "30 KOA231533 16, 5l ’ & ‘ . ’ - .
.C 11248 - .. 13 3 KOA235095 13 27 : B . T -
“.. € 112547 15 74 KOX389-1 15 62 . - . :
- C 11255 o 15 - - M 20007 13 28 N -
- c 1287 s 9 1 M 20164 15 50 - . )
¢ -C _L1277° -3 4 - e . -
¢ " 11288 5 1 HARDWARE CODE*UMBERS -
¢ 11530 7. 16 . : - _
C 11551 - SCI | b1i- 412 13 7 < N . 2 -
. C. 11583 = . 28 2 11- 512 13 5 A
: C- 11554 . 3 1 25- -118 5 <11 :
¢ 11555 3 - 2 92- 8 5 12 . .
& 11556 "3 3 113- 1° 13 26 i :
) C 11559 11 3 113- 113 13 -12 ) ]
B 7€ 11560 9 ' 113- 207 7. T - 1
s C 11562 5 ) 113- 208 11 2
N c - 11569 7 1 113- 221 13 18 - i oL
- C 11570 : 7 2 113- 424 ¢ 7 4 _ - - T +
C 11571 7 10 115- 204 9 3 : C . .o
C 11572 7 11 115~ 507 9 2 o . - : O nc
¢ 11573 i 12 124~ 102 15 64 - . ol J 3 .
¢ 11574 7 13 129- 101 15 . 67. - - - :
C 11575 7 .4 129- 102 13 10 - . ST . -
C 11576 7 - 15 129- 103 7. 8 ! { ¥ T
C 11583 15 70 129- 103 11 3 - “ . R
C  11584. 15 73 129- 3865 15 71 < e . N
C 11585 .- 5 7 129- 409 13 8 . '
Bl C 11609, 15 76 126- 419 13 6 ) - .
¢ 11810 15 i 131- 387 9 4 ™~
C 11611 .15 g 131- 590 9 5. L } _
c 11611 I5 79 - 132-. 26 5 15
c 11612 15 80 138- 155 5 3 _
¢ 1183 15 81 141- 4 5 14 .
c 11614 15 B2 184- 39 5 4 - . ! .
\\\ LIS . " . _7_72:‘5;?5;1{%
\ P

D




